=5 TEREX AERIALS
RP 120 "Reach Plus" Milwaukee, Wisconsin

ILLUSTRATED N
PARTS CATALOG

FOR MACHINE
SERIAL NUMBER

Part No. 89-126005 e Revision "0.3" dated Apr. 1996 e



RP 120 "REACH PLUS"

ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS

INTRODUCTION
PRIMARY MACHINE COMPONENT GROUPS

SECTION B 01: UNDERCARRIAGE

B 01.12: UNDERCARRIAGE ASSEMBLY
B 01.28: 4 WHEEL DRIVE OPTION

SECTION B 02: SUPERSTRUCTURE
B 02.202: SUPERSTRUCTURE ASSEMBLY
SECTION B 03: BOOM

B 03.202: BOOM ASSEMBLY

SECTION B 04: PLATFORM

B 04.202: PLATFORM ASSEMBLY
SECTION C: SUBASSEMBLIES

C01.13:  SPINDLE ASSEMBLY
C02.202: GROUND VALVE BANK ASSEMBLY
C03.202: GROUND CONTROL BOX ASSEMBLY
C04.35:  ISUZU 4BD1 ENGINE ASSEMBLY
C04.36: DETROIT DIESEL (PERKINS) 4.236 ENGINE ASSEMBLY
C06.201: REMOTE CONTROL PENDANT ASSEMBLY
C08.202: PLATFORM CONTROL CONSOLE
C10.02: HYDRAULIC TANK ASSEMBLY
C11.03:  FUEL TANK ASSEMBLY
C12.01:  STEER/AXLE EXTEND VALVE ASSEMBLY
C12.03:  DRIVE VALVE ASSEMBLY

(2 WHEEL DRIVE, 2 SPEED)

REV. DECEMBER, 1994



RP 120 "REACH PLUS"

ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION D: HYDRAULIC COMPONENTS

D 01.11: STEER CYLINDER

D 02.01: HYDRAULIC SWIVEL

D 03.09: DRIVE MOTOR

D 06.09: SWING MOTOR

D 07.04: EMERGENCY HYDRAULIC PUMP ASSEMBLY

D 08.13: MAIN HYDRAULIC PUMP ASSEMBLY

D 09.39: BOOM LIFT CYLINDER

D 10.101: MASTER LEVEL CYLINDER

D 11.03: HYDRAULIC FILTER

D 12.05: SIGHT GAUGE

D 13.06: DRIVE CONTROL VALVE SEGMENT

D 13.07: TELESCOPE CONTROL VALVE SEGMENT
D 13.08: STEER CONTROL VALVE SEGMENT

D 13.09: BOOM CONTROL VALVE SEGMENT

D 13.10: SWING CONTROL VALVE SEGMENT

D 14.04: PLATFORM LEVEL AND ROTATE VALVE
D 19.44: TELESCOPE CYLINDER

D 20.201: SLAVE LEVEL CYLINDER

D 22.03: AXLE EXTEND CYLINDER

D 24.201: ROTARY ACTUATOR

D 25.202: JIB BOOM ARTICULATION CYLINDER

SECTION E: ELECTRICAL COMPONENTS

E 01.08: DRIVE/ STEER CONTROLLER ASSEMBLY

E 01.09: BOOM TELESCOPE CONTROLLER ASSEMBLY

E 01.10: MAIN BOOM/ SWING CONTROLLER ASSEMBLY

E 01.15: JIB BOOM "MINI" CONTROLLER ASSEMBLY

E 01.16: DRIVE/ STEER CONTROLLER RP 46, RP 66, RP 120

E 01.17: BOOM TELESCOPE CONTROLLER RP 46, RP 66, RP 120
E 05.01: LIGHT PACKAGE (OPTIONS)

E 08.01: ALARM PACKAGE

E 09.01: MOBILE INTERCOM SYSTEM (OPTION)

SECTION F: MECHANICAL COMPONENTS

F 01.07: TORQUE HUB

F 02.09: SWING REDUCER
FO03ALL: HOSE TRACK ASSEMBLIES
F99.202: DECALS

REV. APRIL 1996



RP 120 "REACH PLUS" ILLUSTRATED PARTS CATALOG

INTRODUCTION

This lllustrated Parts Catalog is designed to help you identify and order the correct replacement parts for use
on SIMON RP 120 "REACH PLUS" AERIAL PLATFORMS. All parts represented here are manufactured and
supplied in accordance with Simon Aerials quality standards. We recommend that you use GENUINE
SIMON AERIALS PARTS to ensure proper OPERATION and reliable PERFORMANCE.

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List. Please contact
Simon Aerials Parts Department for the latest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG
The Cover Page indicates the specific model or models covered by this Parts Catalog.

The "Table of Contents" pages list the specific sections, pages and page titles that are relevant to this model,
and contained in this Catalog. Only those pages that refer specifically to the RP 120 are included in this
Catalog.

The "Primary Machine Component Groups" page illustrates the four major assemblies, along with their
"Section" number.

The Parts Catalog is divided into "Sections", numbered from BO1 through F99. Each section contains the
individual parts that make up a major component, assembly or item. The first four sections (B01, B02, BO3,
and B04) contain the major assemblies, or "Primary Machine Component Groups". Sections that follow
contain sub-assemblies or components of these "major" assemblies.

If a part number is followed by a plate number in the "SEE SECTION" column, refer to the plate indicated for
a further breakdown of components for that part number. Items with indented descriptions are components
of the non-indented item directly above.

When selecting parts for a specific machine, be sure to verify the machine model number, and serial number
or date code (found on the data plate). When ordering parts, always give:

1. Model and Serial Number
2. Iltem Part Number and Description
3. Order Quantity

If a part number is not listed for a selected item, please provide this additional information:

4, Parts Plate number, ltem Number and Description of the desired item, OR
5. Part Number of the next assembly (Parent Part), if the desired item is not listed.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source.
While the assemblies may be able to be used interchangeably, FOR SAFETY'S SAKE, do not mix
components or repair kits. Please confirm the make of the assembly on the unit before ordering or installing
replacement parts.

Left and right-hand, front and rear should be determined as though you are standing at the Platform Control
Console. The Platform must be in the operating position (not in the folded "STOW-N-GO™" mode), and over
the non-steering axle. All dimensions are in inches unless otherwise specified.

SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment.
Therefore, specifications, models or equipment are subject to change without notice, and without incurring
obligation to change, improve, modify or expand features of previously delivered units.

All SIMON AERIALS INC. manuals are periodically updated to reflect changes that occur in the equipment.
Please contact Simon Aerials Technical Support Department with any questions you may have regarding
your particular machine, or the availability of more recent manuals.

NEW AUGUST, 1994



RP 120 "REACH PLUS"

ILLUSTRATED PARTS CATALOG

PLATFORM
SECTION 4 —

BOOM _ |

SECTION 3

SUPERSTRUCTURE
: SECTION 2
| § J
= UNDERCARRIAGE

J\ — SECTION 1

TITLE PRIMARY MACHINE COMPONENT GROUPS

SIMON AERIALS INC.

PART
NO.

PLATE
NO.

NEW AUGUST, 1994



PARTS LIST
SEE

ITEM PARTNO |SECTION DESCRIPTION QTY.
This undercarriage for long reach, heavy capacity MP or RP
series (MPH 80, MP 95, MP 110, RP 120) with extendable
axles. “For 4WD conm\”poneptﬁ,wsggplateEO1 .28.

st

(style1) | Specify drilled for 1" dia. steer cylinder pin (no,bearﬁ\gs). 1
(style 2) specify drilled for 1-1/4" O.D. steer cylinder pin bearings. 1
(Note: with tow package, also order tow bar pin tube,

& 2.8 0 - !

4a| 08-002000 BEARING, FLANGED 1
5 | 07-003095 CAP SCREW, HEX HEAD (1/2'-13 x 3-1/2", Grade 5) 1
6 | 07-058400 | | NUT, LOCK(1/2°-13, Grade8) S N

i

04-003401 Early type (1" dia. x 3-1/2" long, used with hairpin clip) 1
232 8180 Later type (1" x 3-15/16", used with "L" pin 2197360) 1
10 | 08-070400 BEARING, SLEEVE (used with later style pins)

12 "~ PIN, STEER CYLINDER (rod end)
217 1250 Early type (1" dia. x 3-7/16" long, used with hairpin clip) 1
2328180 | | Latertype (1" x 3-15/16", used with "L" pin 2197360) 1
i w) 4 qgewiwvv&':* ! P 2 z» e wié ewmmmmm@m wf(afmy 0 iy

¢ o 2 ‘ ' i
15 | 09-008500 CLAMP, HOSE (3-1/2", worm type) 1
16 | 09-008700 CLAMP, HOSE (4-1/2", worm type) 1

2 s

17 | 2091367 | TIE ROD (outer)

08-01690 D 0D (Le d e
21 08-053100 FITTING, GREASE (1/4"-28, Straight) 4
22 07-090004 NUT, JAM (1-1/4"-12, Right hand thread) 2
23 v_\O'_/Z;OQOQOEl‘ . | NWUT\;IWAM (1-31/@ _ "-1 E’WL‘?ﬁ h%nd thread) 7 2

TITLE UNDERCARRIAGE ASSEMBLY (2WD) (PLATE 1 OF 5)

ro.= B01.12 [ SIMON AERIALS INC. oo |y




Art #B01.12004E

TITLE UNDERCARRIAGE ASSEMBLY (2WD) (PLATE 1 OF 5)

SIMON AERIALS INC.

REV. 13 MAR., 1995

PART
NO.

"o B01.12




PARTS LIST

3

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
28 | Seeplate..| CO1.-- | SPINDLE ASSEMBLY (for two-wheel drive) 2
29 | 08-014100 WASHER, THRUST (1-1/2" 1.D., 3-1/2" O.D.) 4
214 2180 RETAINER 4
09 1419 ' o SPIND

6 () & 5.8 @
34 | 08-040900 RING, RETAINING (1-1/2") 4
35 | 08-051300 FITTING, GREASE (1/4"-28, 90°) 4
36 TUBE ASSEMBLY, STEER AXLE (inner) 1

3‘.» B 2 SRR i S . R g @

38 | 2091329 | PLATE, INNER AXLE TUBE WEAR (lower) [ 2
39 | 2130340 PLATE, INNER AXLE TUBE WEAR (upper) (earlier versions) 4
230 2270 BEARING PAD AND STOP (inner axle) (later versions) 8

@ &

| 2091181 | | without liting lug (Standard version)
233 9860 with lifting lug (Special application. See ltem 58)
43 | 2142020 | TUBE ASSEMBLY, NON STEER AXLE (outer) (no lifting lug)| 1

3

()

07-003085 | | | ', Grade 5)
(to attach side wear plates. Grind flush after installation) 4
WASHER, HELICAL LOCK (1/2") 4

07-065018

{ 10D 10 o
51 | 07-065022 | | WASHER, HELICAL LOCK (3/4") S | 4
52 | 209 0922 RETAINER, AXLE (inner tube lower) (Drill at assembly) 4
53 | 2090940 RETAINER, AXLE (inner tube upper) (Drill at assembly) 4
2 % . S0 ; .« P % G m e i ‘ : < w o : {{g - 9 S "

."?fs oy \ .W(mw,,mm S o 3 "N A Bt D L) : & SR g a : e
57 | 07-065021 WASHER, HELICAL LOCK (5/8") 48
58 233 1180 LUG, LIFTING (Welded to axle tubes. Special application) 4
2

59 | 2331260

TITLE UNDERCARRIAGE ASSEMBLY (2WD) (PLATE 2 OF 5)

PATE B01.12 | SIMON AERIALS INC. v suom e Ry




94 |
/ ?% X
95, 96 l< 44, 45 Art #B01. 12005E

37

TITLE UNDERCARRIAGE ASSEMBLY (2WD) (PLATE 2 OF 5)

SIMON AERIALS INC. o | o PUTE B01.12




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
63 | Call Simon NUT, WING 4
64 | 233 3400 LUG, TIE DOWN (special application) 4
65 | 03-493800 SWITCH, LIMIT (side rotary)

"6 | Seeindex |D22.-- | GYLINDER, AXLE EXTEND 2
69 | 2090977 RETAINER, AXLE EXTEND CYLINDER (Trunnion mount) 4
70 | 07008092 | | CAP SCREW, HEX HEAD (1/2'-13x 2:3/4", Grade5) | 8

5 e s ¢ %

74 | 3509180 | TIRE AND WHEEL ASSEMBLY, STEER (Liquid filled) 2
351 2060 TIRE AND WHEEL ASSEMBLY, STEER (Foam filled) 2
75 | 02-003700 TIRE (15-22.5, 16 Ply, Tubeless, non-directional tread) 1

s st s S Boss s nssnnd

1 ik » g 1t

) NS P

~ 351 2050 TIRE AND WHEEL ASSEMBLY, DRIVE (Foam filled) 2
78 02-003600 TIRE (15-22.5, 16 Ply, Tubeless, directional tread) 1
79 | WHEEL ASSEMBLY (22.5" x 12-1/4") 1

sivsi

(TWo piece, 20" x 8", for optional solid tire only) 4
82 | 07-058123 NUT, FLANGED (Self locking) (3/4"-16, Grade 5) 40
83 351 0540 DRIVE HUB ASSEMBLY 2

87 | 07-003087 | | CAP SCREW, HEX HEAD (1/2'-13 x 1-1/2", Grade 5) 2
88 | 07-065018 WASHER, HELICAL LOCK (1/2") 2
89 | 07-003128 CAP SCREW, HEX HEAD (5/8"-11 x 1-3/4", Grade 5 16

ey

3 0 § ok n Y

'CARRIER, HOSE (non-steer axle, left)
94 214 2280 CARRIER, HOSE (non-steer axle, right) 1
95 | 07-003086 CAP SCREW, HEX HEAD (1/2'-13 x 1-1/4", Grade 5)

o -

TITLE UNDERCARRIAGE ASSEMBLY (2WD) (PLATE 3 OF 5)

::I(-)ATE BO1 .12 SIMON AER'ALS INC- REV. 13 MAR., 1995 z(A)RT




74,75, 76,

80, 81

TITLE UNDERCARRIAGE ASSEMBLY (2WD) (PLATE 3 OF 5)

SIMON AERIALS INC.

REV. 13 MAR., 1995

PART
NO.

PLATE
NO.

B01.12




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
97 | 08-015000 SWING BEARING
98 [ 208 8419 PAN, SWING BEARING OIL 1
10-005500

SEAL, BEABING Bulk igﬁem, order as needed.

01-040400

07-004158 (3/4"-10 x 4-1/2", Grade 8) 20
07-004162 (8/4"-10 x 6", Grade 8) 11

105| 2093349 | | SPACER ‘ , N A

108| 03-438500 SWIVEL ASSEMBLY, ELECTRICAL (6 circuit) 1
03-038200 | E04.02 | SWIVEL ASSEMBLY, ELECTRICAL (4 circuit)
(Older version, no longer available. Use 03-438500) 1

e

WASHER, HELICAL LOCK (1/2")

111| 07-085018 1
112| 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 4
113| 07-065018 WASHER, HELICAL LOCK (1/2") 4

2. (G ROUIND opilo

117| 10-042400 KNOB, BALL (Plastic) 1
118 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 8
119| 07-062016 | WASHER, FLAT (3/8") - - 16

&

TITLE UNDERCARRIAGE ASSEMBLY (2WD) (PLATE 4 OF 5)

PLATE B01.12| SIMON AERIALS INC.  ceviown s | o




122 thru 130

Art #B01.12003E

114

120

TITLE UNDERCARRIAGE ASSEMBLY (2WD) (PLATE 4 OF 5)

SIMON AERIALS INC.

REV. 13 MAR., 1995

PART
NO.

"oTEB01.12




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
122| 352 0350 JUNCTION BOX ASSEMBLY, LIMIT SWITCH 1
123| 2161190 BOX, JUNCTION (8" x 6" x 3-1/2") (203 x 152 x 89 mm) 1
124| 2161200 | | SUBPLATE e |-

128| 03- 051700 | RAIL, CARRIER 1
129 03-041000 GRIP, CORD (1/2", with .38" to .44" seal)
130| 03-045500 | | GRIP, CORD (1/2", with .31" 0 .38" seal)) 1

2 By

134| 03-085700 | CABLE E

", 2\ 1R,
LECTRICAL (SJO, 4 conductor #16 AWG)

(Bulk item. 54 Ft [16.5 M] required this application) A.R.
135| 03-088900 | CABLE, ELECTRICAL (8 (Mconductor #16 AWG)

138| 205 4670 CLAMP, HOSE (2 hole, #4) 2
139| 10-060800 CLAMP (1/2") 34

ks

140 'VALVE, SOLENOID (High/ Low Drive)
(with optional two speed drive only)

143| 06-054500 RUN TEE, 37° SWIVEL NUT (6 R6X-S) A.R.
144| 07-003010 CAP SCREW, HEX HEAD (1/4"-20 x 2-1/4", Grade 5) 2
145| 07-062014 WASHER, FLAT (1/4" | I

TITLE UNDERCARRIAGE ASSEMBLY (2WD) (PLATE 5 OF 5)

PLATE 501 12 [SIMON AERIALS INC. o vun o | L




122 thru 130

Art #B01.12003E

114

120

TITLE UNDERCARRIAGE ASSEMBLY (2WD) (PLATE 5 OF 5)

SIMON AERIALS INC.

REV. 13 MAR., 1995

PART
NO.

PUTE BO1.12




PARTS LIST

ITEM

PART NO

SEE
SECTION

DESCRIPTION QTY.

3509809

2160130

2142740
07-008046
07-065016

» G418

07-065016
3515780
See index

07- 06501 8
07-004128
3514800

142670
2142680
2172010

07-062015

3522680

03-064700
06-039500
06-040800

Doggf:wmw

C12.04

SPINDLE ASSEMBLY, FRONT DRIVE 2
(for four-wheel drive. Replaces part shown on 2WD plate.)
WASHER, THRUST 2-1/2" 1.D., 5“

PIN STEER (for 4WD. Replaces part shown on 2WD plate.) e
CAP SCREW, SOC.HD (3/8"-16 x 1-1/4", Grade 8)

<@

'WASHER, HELICAL LOCK (1/2")
DRIVE HUB ASSEMBLY (steer wheels)

WASHER, HELICAL LOCK (1/2")
CAP SCREW, HEX HD (5/8"-11 x 1-3/4", Grade 8)
TIRE AND WHEEL ASSEMBLY, DRIVE/ STEER (Liquid
B B

TUBE ASSEMBLY, STEER AXLE (outer)
TUBE ASSEMBLY, STEER AXLE (inner)
CARRIER, HOSE (inner)

sl ,

WASHER, FLAT (5/16")

VALVE ASSEMBLY, DRIVE

TIE, CABLE [14-1/2" (37 cm) long]

ADAPTER, "O"-RING TO 37° (4-6 F50X-S)

ADAPTER, "O"-RING TO 37° (12 F50X-S
) E)

TITLEFOUR-WHEEL DRIVE OPTION COMPONENTS, MP/ RP EXTENDABLE AXLE

PLATE
NO.

B01.28

SIMON AERIALS INC.

PART
NO.

REV. 16 JUN., 1994




19, 20, 21

18

Art # BO1.28001E

TITLEFOUR-WHEEL DRIVE OPTION COMPONENTS, MP/ RP EXTENDABLE AXLE

B01.28

PLATE
NO

PART

REV. 16 JUN., 1994 | NIO.

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1| 2129800 SUPERSTRUCTURE WELDMENT 1
2 | 07-004152 CAP SCREW, HEX HEAD (3/4"-10 x 2-3/4", Grade 8) 19
07-004158 CAP SCREW, HEX HEAD (3/4"-10 x 4-1/2", Grade 8) 11

6 | SeelIndex |DO0B.- MOTOR, HYDRAULIC SWING | 1
7 | SeelIndex |[FO02. REDUCER, SWING (Worm gear type, with brake) 1
8 06-044600 90° ELBOW, STRAIGHT THREAD (6 CSX-SQ 1 2

: poy s " ok = MA ‘5 - G BED Y ; |

12 | 06191900 ADAPTER, "0"-RING TO 37° (6-4 F50X-S) 1

13 | 06-051500 90° ELBOW, SWIVEL NUT (6 C6X-S) 2

14 | 07-008043 | CAP SCREW, SOCKET HEAD (3/8"-16 x 3/4", Grade 8) | 4
0! 3300 = ~ ®

18 | 07-061021 WASHER, FLAT (5/8", SAE) 8

19 | 2096362 SPACER, SPEED REDUCER | 4

20 | 2112420 | | ECCENTRIC, SWING DRIVE 1

o4 | 2054670 | CLAMP, HOSE (2 hole, #4) S 1

25 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 1
26 | 07-062014 | | WASHER, FLAT(1/ R 1

30 | 07-062018 | WASHER, FLAT (1/2"

2
31 | 10-002600 WASHER, FENDER (1/2" 1.D., 2" 0.D.) 2
32 | 2101030 | STOP, HYDRAULIC SWIVEL (bolts to swivel) 2

36 | Seelndex |DO7.- PUMP, EMERGENCY HYDRAULIC 2
37 | 07-040018 NUT, HEX (1/2"-13, Grade 5) 8
38 | 07-065018 WASHER, HELICAL LOCK (1/2") - 8

TITLE SUPERSTRUCTURE ASSEMBLY, RP 120 (PLATE 1 OF 6)

o =B02.202| SIMON AERIALS INC.  wvous.o | nor




104, 105

121,122
{f:i;zo
98

37,
38, 130,131"’3

39 33\\ﬁ

o

-

5 thru 16

Art # B02.20201E

TITLE SUPERSTRUCTURE ASSEMBLY, RP 120 (PLATE 1 OF 6)

SIMON AERIALS INC. oo o | o PLATEB(02.202




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
42 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 4
43 | 07-062018 WASHER, FLAT (1/2") 4
44 | 3538370 | | GROUND CONTROL ASSEMBLY o 1
48 | 03-464600 HORN. LEVEL WARNING (102 dba, 12/ 24 volt DC) 1
49 | 03-472000 ALARM, MOVEMENT

50 | 3538380 |C02.202|  MANIFOLD ASSEMBLY

AR

54 | 01-021000 | 1 GAUGE, HYDRAULIC PRESSURE

(0 to 4000 PSI, 1/4" Male NPT) 1
55 | Seeplate..| CO3. - - PANEL ASSEMBLY GROUND ELECTRICAL N

' @ & v v : i i g
5 01-093500 VALVE, SOLENOID (Dump valve) 1
60 | 01-093501 COIL, SOLENOID VALVE 1
61 06 039800 ADAPTER, "O"- R|NG TO 37° (6 F%OX-S) ‘ 1

65 | 07-003009 ~CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5) 2
66 | 07-062014 WASHER, FLAT (1/4") 4
67 | 07050014 | | NUT, HEX LOCK (1/4'-20, Grade 5) k 2

RS i

71 | 03502600 | CONNECTOR, STRAIGHT (3/4") o 11
72 | 03-503000 CONDUIT (1/2" .D., 3/4" O.D., non—slit)

"CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) )

75 | 07-003045
76 | 07-003048 CAP SCREW, HEX HEAD (3/8"-16 x 1-3/4", Grade 5) 1
77 | 07-050016 | | _ NUT,HEXTOPLOCK (3/8'-16,Graded) 2

TITLE SUPERSTRUCTURE ASSEMBLY, RP 120 (PLATE 2 OF 6)

PLATER (> 202 | SIMON AERIALS INC.  cvornc. oo | o




Art # B02.20202E

TITLE SUPERSTRUCTURE ASSEMBLY, RP 120 (PLATE 2 OF 6)

SIMON AERIALS INC.

NEW 04 AUG., 1994

PART
NO.

PTEB02.202




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
79 | Seelndex |CO06.-- | PENDANT ASSEMBLY, REMOTE CONTROL 1
80 | Seelndex |D11.-- | FILTER, HYDRAULIC (High pressure) 1
81 01-014001 ELEMENT, FILTER (10 micron, paper) 1
30 | 06-04540 ‘ ' BOW \ THRBEAD 50 - ‘

85 | 10-086500 4

86 | 07-062016 WASHER, FLAT (3/8") 6

87 | 07-050016 NUT, TOP LOCK (3/8'-16, Grade 5) 4
| A , Grade 5)

‘ . 1000 : bt G ; et L % zwﬁ i
91 10-112900 PROTECTOR, BATTERY (Rubber, 7" x 11" x 1/8") 2
92 03-064300 HOLD DOWN, BATTERY 2
93 | 2018274 ) 'ROD, THREAPED (3/ "'-l6 x 8" long) i

e

96 | 03-072400 CABLE, BATTERY (positive) (#4 AWG, 75" [1.9 M long) | 1
03-451900 CABLE, BATTERY (positive) (Red, #2 AWG, 98" [2.5 M]) 1
97 | 2091626 PIN, BOOM PIVOT (2-3/4" x 24-3/16") 1

g & % i

) 10 .
' 101| 2091619 PIN, LIFT CYLINDER (base end) 1
102| 2089186 PIN, LIFT CYLINDER (rod end) (2-1/2" x 15-11/16") 1
103| 08-043000 RING, RETAINING (2-1/2") 4
04 07-00410 CAP SCHBEW HEX HEAD |

" 107| 08-051300 FITTING, GREASE (1/8", 90°) 1
108| 08-066300 CAP, GREASE FITTING (Plastic) 2

TITLE SUPERSTRUCTURE ASSEMBLY, RP 120 (PLATE 3 OF 6)

PLATER02.202 | SIMON AERIALS INC.  cvouo.m | o,




37,
38, 130, 131 /v

39 33 \ﬁ

L

-

5 thru 16

Art # B02.20201E

TITLE SUPERSTRUCTURE ASSEMBLY, RP 120 (PLATE 3 OF 6)

SIMON AERIALS INC. oo | o "LTEB02.202




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTYy.
109 CYLINDER ASSEMBLY, MASTER LEVEL 1
110{ SeelIndex |[D10.-- CYLINDER, MASTER LEVEL 1
111 04-028202 VALVE, RELIEF 2
- b , — PN W———

115 '“ FITTING'SGREASEh

1
116 FITTING, GREASE 1
117) 08- 066300 | CAP, GREASE FITTING (Plastlc_)

121| 07-003093 | | CAP SCREW, HEX HEAD (1/2"-1¢
122| 07-058400 NUT, LOCK (1/2"-13, Grade 8)
123| 03-493800 SWITCH, LIMIT (Side rotary)

4 a& ¥ g

2010906 "ARM. LIMIT SWITCH (Stainless steel rod)
07-008356 CAP SCREW, SOCKET HEAD (#10-24 x 1-3/4", Grade 8)
07-062011 | | WASHER, FLAT (#10)

e o

PIN, HITCH (1-1/4" x 7*) (includes hairpin
CLIP, HAIRPIN

ENGINE AIR (on front of superstructure)

TITLE SUPERSTRUCTURE ASSEMBLY, RP 120 (PLATE 4 OF 6)
PART

:IBATEBOZZOZ SIMON AER'ALS INC- NEW 04 AUG., 1994 | NO.




121, 122
éfi;zo
98
99

37,
38, 130,131*”?

39 33\\j

o

-

5 thru 16

Art# B02.20201E

TITLE SUPERSTRUCTURE ASSEMBLY, RP 120 (PLATE 4 OF 6)

PLATE

SIMON AERIALS INC.  cvoone o | 1oRT PLATER (02,202




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
133| 2091563 PANEL, ROOF (Right) (without engine-specific cutouts) 1
134 2091543 PANEL, ROOF (Left) 1
135 2307090 4 SI%E PANEL (on right side of supewrstru;/turez)wm

137 2307130 DOOR ASSEMBLY (on rlght side of superstructure)

(Right hinged, no latch cutouts) 2
138 2307150 CENTER POST on gghtﬁlde of superstructure)

140 2307190 SIDE PANEL.(oh left srde of suberstructure)
(narrow panel to left of doors) 1
141| 2307200 DOORASSEMBLY on left side of superstructure)

ERE SRR &

143| 2307240 o SIDE PANEL (on |eft side of superstructure)
(wide panel to right of doors, with fuel filler cutout) 1
144| CallSimon | | DOOR ASSEMBLY, CONTROL ACCESS (optlon) ‘ | 1

14'1? '07-044014 NNUT ACORN.(1/ "-20, low crownv stainless steel)
148 07-062014 WASHER, FLAT (1/4")
_high)

149| 10-138500 _BUMPER, RECESSED (Rubber, 1' dia. x 1/2°

153| 2181240 1 COVER, HYDRAULIC TANK FILLER (option) 1
154| 10-129100 WEATHERSTRIP (3/16" x 3/4" x 50 Ft) 2

TITLE SUPERSTRUCTURE ASSEMBLY, RP 120 (PLATE 5 OF 6)

o =B02.202 | SIMON AERIALS INC. cvuumsme Ko




134

\ 133

139
137

Art # B02.20203E

TITLE SUPERSTRUCTURE ASSEMBLY, RP 120 (PLATE 5 OF 6)

SIMON AERIALS INC.  cvoine o | o PLATER(02.202




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
155 HOSE KIT, RP 120 SUPERSTRUCTURE 1
156 09-004600 CLAMP, WORM (1/4" to 5/8") 4
157] 09-015000 CLAMP 4

QQSE L2-14§;‘) |

07-050016 ’ NUT, TOP LOCK (3/8"-16, Grade 5
2098310 CLAMP (Nylon, 2 hole, #8)

07-065015 | WASHER, HELICAL LOCK (5/16")
03-064700 TIE, CABLE (14-1/2" [368 mm] long)
03-066400

i

TITLE

SUPERSTRUCTURE ASSEMBLY, RP 120 (PLATE 6 OF 6)
PLATER02.202 | SIMON AERIALS INC.  cvenc. o | No. |




120 119

121 122
109 thru 117 120
120
104

37,
38, 130, 131 /ﬁ

39 33\3 |

7

5 thru 16

Art # B02.20201E

TITLE SUPERSTRUCTURE ASSEMBLY, RP 120 (PLATE 6 OF 6)

SIMON AERIALS INC.  wcvoonc o | o PLATEB02.202




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 2327170 BASE BOOM WELDMENT 1
2 | 2091626 PIN, BOOM PIVOT (2-3/4" x 24-3/16") 1
3 | 07-004140 CAP SCREW, HEX HEAD (5/8"-11 x 5-1/2", Grade 8) 1

07-0500 ' R (5/8 (Arade

i it

7 | 08-066300 'CAP, GREASE FITTING (White plastic) | 2
8 PAD, WEAR (Base boom rear) (1-3/4 x 6-3/4" [44 x 171 mm])| 8
9 | SHIM (1-3/4" x 6-3/4" x .040" [44 x 171 x1.016 mm]) | AR.

)

o ! St s.,:‘ e ,z L : !

WASHER, HELICAL LOCK (3/8")

BLOCK, RETRACT CABLE SUPPORT

CAP SCREW, HEX HEAD (3/8"-16 x 1-3/4", Grade 5)

oo s

.

; ' PR REB IS 2 ! s S B ERE
17 | 04-053600 - CYLINDER, TELESCOPE
18 | 04-053603 VALVE, COUNTERBALANCE (stamped "CAEA-LHN",
0.9 Kg/ cm?))
9 K .

: ' " SIS
21 ~ | NUT, HEX (7/16"-14, Grade 5)
NUT, HEX JAM (7/16"-14)

TITLE BOOM ASSEMBLY, RP 120 (PLATE 1 OF 10, BASE BOOM)

"= B03.202/ SIMON AERIALS INC.  wisinn e | o




TITLE BOOM ASSEMBLY, RP 120 (PLATE 1 OF 10, BASE BOOM)

SIMON AERIALS INC.

NEW 04 AUG., 1994

PART
NO.

PLATE
NO.

B03.202




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
23 COVER PLATE, BASE BOOM 1
24 SCREW (5/16"-18 x 3/4", self-tapping) 12

07-065015 | | WASHE LOCK (5/16"

i : i ' = A { HH G
2328310 STRUT, BOOM SUPPORT COLUMN
2329100 PIN, BOOM STRUT HINGE (1-1/4" x 9-1/4")

RING, RETAINING (1-1/4"

fo

ARM, LIMIT SWITCH
GRIP, CORD
_CAP SCREW

WASHER, HELICAL LOCK
WASHER, FLAT
CLAMP, LOOP

e

St & i

TITLE BOOM ASSEMBLY, RP 120 (PLATE 2 OF 10, BASE BOOM
PLATE B03.202| SIMON AERIALS INC. oo |no.




BOOM ASSEMBLY, RP 120 (PLATE 2 OF 10, BASE BOOM)

TITLE

. B03.202

PLATE
NO

PART

NEW 04 AUG., 1994 | NO.

SIMON AERIALS INC.




PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION Qry.
46 BOOM WELDMENT, INNER MID

(Note: “Inner“ mid boom or "second stage" boom segment

uperstructure) _ 1

ooy

SHIM (1-3/4" x 6-3/4" x .100" [44 X 171 x 2.F 540 mmY) “|AR.

49 [ 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 12
50 | 07-065016 | | WASHER, HELICAL LOCK (3/8") _— 16

54| WASHER, FLAT (3/8", hardened) B
55 PAD, WEAR (Mid boom front) (1-3/4 x 7" [44 x 171 mm]) 4
SHIM (1 -3/4" X 6-3/4" x 040" [44 x 171 x 1.016 mm])

SUPPORT TELESCOPE CYLINDER TRUNNION
59 CAP SCREW, HEX HEAD (3/4"-10 x 1-3/4", Grade 8)
WASHER, FLAT 3/4", hardened)

64 - RETAINER RETRACT ROPE 4
65 BUSHING (1.25" I.D., #18 Ga.) AR.
66 | _| SHAFT, RETRACT ROPE SHEAVE p)

: : g oty 23 S s s e ?

69 | 07-040022 NUT, HEX (3/4"-10, Grade 5) 4
70 | 07-047022 NUT, HEX JAM (3/4"-10, Grade 5) 4
7l GUIDE, RERACT ROPE 2

g

75 | "I NUT, HEX TOP LOCK (5/16"A18) | 4

TITLE BOOM ASSEMBLY, RP 120 (PLATE 3 OF 10, INNER MID BOOM)

PLATE B803.202| SIMON AERIALS INC.  wcvenc.im | o




13

[

Art # B03.20202E

TITLE BOOM ASSEMBLY, RP 120 (PLATE 3 OF 10, INNER MID BOOM)

SIMON AERIALS INC.  cweno. s | g PUTEB03.202




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
76 BOOM WELDMENT, OUTER MID
(Note: "Outer" mid boom or "third stage" boom segment
is third section fromﬁsuperstructure) 1

DI Lo AR OIS AMYY TR 8 WL R
SiiIIM (1-8/4" x 6-3/4" x .100" [44 x 171 x 2.540 mm]) A.R.
79 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 16

80 | 07-065016 |

i §3§¥r¥f. e e b(i»;: GRS » ;,. ] i ' K W @ S B R i f
SHIM (1-3/4" x 6-3/4" x .100" [44 x 171 x 2.540 mm]) AR.
83 CAP SCREW, FLAT HEAD (3/8"-16 x 1-1/4", Grade 5) 8
84 SHEAVE, RETRACT ROPE (for 7/16" [11.1 mm] wire rope) 2
' 2 ALY () 4 PR “»‘? i i : . -

| RETAINER, RETRACT ROPE (Left) 1
88 SHAFT, RETRACT ROPE SHEAVE 2
89 ROD END (3/8" dia. x 2" long) 2
7 - : : P B P G ; :

93| | BOSS, EXTEND CABLE ANCHOR 1
94 CAP SCREW, FLAT HEAD (3/8'-16 x 1", Grade 5) 2
2

i

95 - BOSS, RETURN CABLE ANCHO

9| """ | GUIDE, RETRACT ROPE 2
100| 07-003026 CAP SCREW, HEX HEAD (5/16"-18 x 1-1/4", Grade 5) 4
101 ., L WASHER, FLAT (5/16", hardened) 8

%mﬁ wm;zé;uvw M:M gaﬁﬁ :a»( .wﬁw }HW}?
104| 07-040022 NUT, HEX (3/4"-10, Grade 5) 2
105| 07-047022 NUT, HEX JAM (3/4"-10, Grade 5) 2
106 BOSS, RETURN CABLE ANCHOR 2

)

TITLE BOOM ASSEMBLY, RP 120 (PLATE 4 OF 10, OUTER MID BOOM)

PLATE B3 902| SIMON AERIALS INC.  wcvornc. o |no




An # B03.20203E

TITLE BOOM ASSEMBLY, RP 120 (PLATE 4 OF 10, OUTER MID BOOM)

SIMON AERIALS INC.

NEW 04 AUG., 1994

PART
NO.

PLATER03.202




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
109 2329510 TIP BOOM WELDMENT (modified tip boom 2325310) 1
110 PAD, WEAR (Tip boom front) (1-3/4 x 7" [44 x 171 mm]) 4

SHIM (1 3/_ " X 6-3/4" x .040" [44 x 171 x 1.016 mm])

EXTEND TUBE ASSEMBLY 1
TUBE, EXTEND 1
SHEAVE, EXTEND ROPE 2

1
WIRE ROPE (4th stage [tip boom] extend) 2
TUBE, SPACER 3

SCREW

NUT

TITLE

2329020
2328990
08- 077400

NUT, HEX (7/16"-14, Grade 5) p)
NUT, HEX JAM (7/16"-14) 2
ANCHOR, EXTEND ROPE 1

PIN, JIB BOOM RESTRAINT
PIN, CROSS
_SPRING, COMPRESSION

EYE BOLT
_ HANDLE, PULL CHAIN

BOOM ASSEMBLY, RP 120 (PLATE 5 OF 10, TIP BOOM)

PLATE
NO.

B03.202

PART

SIMON AERIALS INC.  wewoiss. = | no.




142,143, 144

1 34 < Art # B03.20204E

145

103

TITLE BOOM ASSEMBLY, RP 120 (PLATE 5 OF 10, TIP BOOM)

SIMON AERIALS INC.  wcvone s | g PLATER03.202




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
147 CATRAC ASSEMBLY 1
148 ANCHOR, MOVING (outer) 1
149 ANCHOR, MOVING (inner) 1

RIER 10

153| 07-062016 WASHER, FLAT (3/8") 32
154 07-050016 NUT, TOP LOCK (3/8"-16, Grade 5) 16
155| | BRACKET, MOVING ANCHOR MOUNTING 1
{RE : S T = o : T _ -

159 I CAP SCREW, HEX HEAD I
160 NUT, HEX LOCK 1
161 i BRACKET, CATRAC TROUGH MOUNTING

o
b
2

165| o CHANNEL, CATRAC TROUGH (lower) | 1

166 MACHINE SCREW, FLAT SOCKET HEAD (3/8"-16 x 1-1/4") | 4

167 WASHER, FLAT (3/8", hardened) 16
" o e % vzm VQ ‘ i @b % ] Sbeatn R 5 % ORI

2 S ﬁ&vé@é R R i TR IRES
BAR, STRAIN RELIEF MOUNTING
TUBE, HOSE CARRIER
SCREW, HOSE CARRIER TUBE ATTACHING

S

e

TITLE BOOM ASSEMBLY, RP 120 (PLATE 6 OF 10, CATRAC)

PLATE B03.202 SIMON AERIALS INC.  ovmo o |nor




176

S
T‘Sﬂ 152, 153, 15

151

200,201 -~
-

~

+— 167, 168,

(
|
|

169,198

~3

167, 168,
169
yes o193 10
—_—
189, 190, 191
193/@ Zg//
192 A A —
162, 163, 164 )
TITLE BOOM ASSEMBLY, RP 120 (PLATE 6 OF 10, CATRAC)

SIMON AERIALS INC.  wcvoise e | o PLTEB03.202




)

PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
176 COVER, CATRAC 2
177 ANGLE, CATRAC COVER MOUNTING 4
178 B ANGLE, CATRAC COVER SUPPORT 8

07-065016 (3/8")
07-040016 'NUT, HEX (3/8"-16, Grade 5)
D (1/2'-13

NUT, HEX (1/2"-13, Grade 5)
BRACKET, CATRAC ROLLER (on base boom)
BRACKET, CATRAC ROLLER (on inner mid boom

PIN, SPIROL (1/4" x 2-1/4")
PIN, CLIP
BRACKET, CATRAC WEAR PAD MOUNTIN

it i

"CAP SCREW, HEX
WASHER, FLAT

TITLE BOOM ASSEMBLY, RP 120 (PLATE 7 OF 10, CATRAC)
PLATE B03.202| SIMON AERIALS INC.  tevocnc.s |No,




200,201 -~
P

//l

+— 167, 168,

|
|
169, 198

<
162,163,

167, 168, 164
169 PR
e / 194
" 195 ——¢ '
g (/4//' 189, 190, 191
193 ///)Ckp@
1927 ., | —
162, 163, 164 X
TITLE BOOM ASSEMBLY, RP 120 (PLATE 7 OF 10, CATRAC)

SIMON AERIALS INC.  cvoine.soss | g PLATEB(3.202




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
203| 2328060 HINGE PIN, TIP SECTION 1
204 PIN, COTTER (optional with screw and nut, below) 1
07-003047 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/2", Grade 5) 1

214 PIN, ARTICULATION CYLINDER (Base end) 1
215 PIN, ARTICULATION CYLINDER (Rod end) 1
2321910 | except Canada (please specify "Revision A") 1

218 B SWITCH, LIMIT 2
219 CAP SCREW, SOCKET HEAD (#10-24 x 1", Grade 8) 4
HELICAL LOCK (#10) 4

o4 | | RECEPTACLE, ELECTRICAL (23 conductor) 2
205 PLUG, ELECTRICAL (23 conductor) 2
226 .< . NUT, PANEL 2

CABLE, ELECTRICAL (SJO, 4 cond., #16 AWG) (Bulk item)
CABLE, ELECTRICAL (SJO, 3 cond., #12 AWG) (Bulk item)

. T_}{gg F 569, 19 cond., #16 AWG)

234| 2325480 | COVER, HOSE
235| 07-050014 NUT, LOCK (1/4'-20, Grade 5)
236| 07-062014 | WASHER, FLAT (1/4"

TITLE BOOM ASSEMBLY, RP 120 (PLATE 8 OF 10, HINGE BOOM)
PLATE B803.202| SIMON AERIALS INC.  wvoinc. i | o




212,213

205

Art # B03.20206E

211

TITLE BOOM ASSEMBLY, RP 120 (PLATE 8 OF 10, HINGE BOOM)

SIMON AERIALS INC.

NEW 04 AUG., 1994

PART
NO.

PLATE
NO.

B03.202




PARTS LIST

o

SEE
ITEM PART NO  [SECTION DESCRIPTION QTY.
237 2326970 JIB BOOM WELDMENT 1
238 08-067500 BEARING, FLANGED (2" 1.D., 2-1/4" O.D.)
PIN JIB BOOM (Upper end) (2" x 10-3/4")

241| NUT,LOCK R 2
242 RING, RETAINING (2") 2
243 2326710 f | PARALLEL ARM ELDI\QEQ@ includes bushings N

2322040 except Canada 1
call Simon CSA standards 1
ePIN PARALLEL ARM (Lower end) (1-1/4" x 5- 1/8")

047 | PIN, JIB BOOM (Lower end) (1-1/4" x 8-13/16")
2321920 except Canada 1
call Simon | | CSA standards | 1

i

“551| 2326750 | | LOWER LEVELING ARM WELDMENT B

252| 08-002200 BEARING, FLANGED
(1-1/4'1.D., 1-1/2" O.D. 2" flange, 1-1/2" long) | a4

256/ | PIN, SLAVE CYLINDER (1-1/4" x 5-1/8") (Base end)

2322060 except Canada 1
1

call Simon | | CSA standards

call Simon CSA standards 2
258 CAP SCREW, HEX HEAD 2
259| NUT, LVOQ\K“ 2

TITLE BOOM ASSEMBLY, RP 120 (PLATE 9 OF 10, JIB BOOM)

PLATE B03.202| SIMON AERIALS INC. e | no




{
|
|
|
212 T~ 237
213
243 —
248, 249
1 247
/ 220
/ 252
- 245
V 257
52
= . / 258, 259
S i 257
251
_ , ‘% 253, 254, 255
/
260 256  °—— 260
TITLE BOOM ASSEMBLY, RP 120 (PLATE 9 OF 10, JIB BOOM)

SIMON AERIALS INC.  cvocne st | o PLATEB03.202




PARTS LIST
SEE
ITEM PART NO |SECTION DESCRIPTION QTYy.
261 2328740 PLATE, HINGE BOOM 1
262| 2328730 SENSOR, ANGLE (modified) 1
263| 03-706701 |  SENSOR, ANGLE 1

3

03-707400

03-707600

03-48390
.

oo i B : A 4 & e S
07-008358 CAP SCREW, SOCKET HEAD (#10-24 x 2")
07-050011 NUT, STOP (#10-24)
07-031020 STD WELD £3/8"-1QX 1-1/2")

; AG) -

WASHER, LOCK
WASHER, FLAT

085 07-062015

WASHER, FLAT (5/16") 10
086| 07-026006 BOLT, EYE 1
287| 07-050015 | NUT, SELF LOCKING (5/16"- -

' AN 2 velaea id oo seclion)
290 TUBE, CABLE GUARD (lower) (welded to inner mid boom) 1
291 TUBE, CABLE GUARD (upper) (welded to inner mid boom) 1

TITLE BOOM ASSEMBLY, RP 120 (PLATE 10 OF 10, BOOM SENSORS)
PLATE B303.202| SIMON AERIALS INC.  wvonem |no.

NO.




264, 265, 268 267, 268, 269

273 \ > @/

262, 263

275

TITLE BOOM ASSEMBLY, RP 120 (PLATE 10 OF 10, BOOM SENSORS)

SIMON AERIALS INC.

NEW 04 AUG., 1994

PART PLATE
NO. NO.

B03.202




PARTS LIST

SEE
ITEM PART NO [SECTION DESCRIPTION QTY.
1 2327930 PLATFORM WELDMENT [36" x 96" (.91 M x 2.44 M)] 1
2 | 3514160 BAR ASSEMBLY, LATCH 1
3 2041 724 1

24
25
26

TITLE

-OUS04
07-050016
08-010100
21 08380

11-203300

03-021300

03.021301

03-045000
03-063300

03-085700

07-004087
07-058400
01 -202000

2322070
call Simon

200

PIVOT, DOOR
R R R

NUT, HEX LOCK (3/8"-16, Grade 5)
SPRING AND TUBE ASSEMBLY
SPACER

CAP, END
SWITCH ASSEMBLY, FOOT (Double pole)
SWITCH Double ole double throw

REDUCER (3/4" to 1/2")

GRIP, CORD (1/2", sealing)

CABLE, ELECTRICAL (SJO, 4 conductor, #16 AWG
g iy:k

| CAP SCREW, HEX HEAD (1/2'-13 x 1-1/2", Grade 8)
NUT, LOCK (1/2"-13, Grade 8)
MANIFOLD, PLATFORM ROTATOR

PIN, PLATFORM PIVOT (1-1/4" x 10-1/8")
except Canada
CSA standards

BEARING, FLANGED (1-1/4"1.D., 1-1/2" O.D.,
2" 0O.D. flange, 1-1/2" long)

PLATFORM ASSEMBLY RP 120 (PLATE 1 OF 2)

ro = B04.202

SIMON AERIALS INC.

PART

NEW 24 JUN,, 1994 | NO.

3537520




39, 40, 41
42, 43, 44

14, 15,16

19, 20, 21

Art # B04.20201E

TITLE PLATFORM ASSEMBLY, RP 120 (PLATE 1 OF 2)

SIMON AERIALS INC.

NEW 24 JUN., 1994

PART
NO.

3537520

o TFB04.202




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
33 See plate . .| C08.202| PLATFORM CONSOLE ASSEMBLY 1
34 10-069600 CLAMP, TUBE (1-1/4" O.D.) 4
35 | 2300610 D14.101 VALVE PLATFORM LEVEL AND ROTATE 1

'01-001900

06-039500
06-044400

m é‘a&s" .

03-067000

03-062100

03-062200
é@‘w

10-034000
10-033900
11 085200

VALVE, CHECK (Pilot operated)
ADAPTER (4-6 F50X-S)
ELBOW (4-6 C50X-S

LDOVY (4 |

i ks > ‘ A b e s
OUTLET, DUPLEX (20 Amp, 110 Volt AC)

BOX, DUPLEX OUTLET (Weatherproof)
COVER DUPLEX OUTLET (Weatherproof)
' 30U

'BELT, SAFETY

LANYARD, SAFETY BELT
BOX, TECHNICAL MANUAL STORAGE

PLATFORM ASSEMBLY, RP 120 (PLATE 2 OF 2)

PART

NEW 24 JUN., 1994 | NO.

PUATEB(04.202 | SIMON AERIALS INC. 3537520




39, 40, 41
42, 43, 44

19, 20, 21

Art # B04.20201E

14, 15, 16
TITLE PLATFORM ASSEMBLY, RP 120 (PLATE 2 OF 2)
SIMON AERIALS INC.  cvsom o | uaT 3537520 |o. "B04.202




PARTS LIST

TITLE

202 2585

07-062027
07-045227

B-014000
08-051300
08-066300

HUB, SPINDLE
[Standard. Dimension "X" = 2-5/8" (66.7 mm)]
Special. Dimension "X" =4" (101.6 mm

EEDe

STUD, WHEEL MOUNTING (3/4"-16 x 2-1/
WASHER, FLAT (1-3/4")
NUT, HEX (Slotted) (1-3/4"-12, Grade 5

o

L

"WASHER, HELICAL LOCK (1/4")

The following items are used only with Spindle Assembl

13

FITTING, GREASE (1/8", 90°)
CAP, GREASE FITTING (White plastic)

SPINDLE ASSEMBLY, RIGHT AND LEFT HAND

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
209 7952 SPINDLE ASSEMBLY (left and right)
(Type 1, without bushings or grease fitting for pin) 2
350 9869 SPINDLE ASSEMBLY (left and right

PATE C01.13

SIMON AERIALS INC.

PART

REV.22NOV., 1994 | NO.




Art # C01.13002 E

TITLE SPINDLE ASSEMBLY, RIGHT AND LEFT HAND

SIMON AERIALS INC.  cevzvov. o | o, | o~ C01.13




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
GROUND VALVE BANK ASSEMBLY,
01-231300 For Model RP 120
_(nameplate is stamped "VAC 5710-0004-002"

3| Call Simon INLET, LOADSENSING | 1
4 | Call Simon SEAL KIT, INLET (includes all items marked with asterisk*) 1
5 | Call Simon PILOT REDUCING KIT N _ 1

9 | | SPRING 1
10 SHIM 1
11 PLUG, SOCKET | | 2

O"-RING
TUBE, FILTER EXTENSION
PLUG, SOCKET

"O"-RING
ROD, TIE
NUT, HEX

Ciecedhogion Spnb oSl R M b i e : it @ ‘&a« o e
See plate . .| D13.07 | VALVE SEGMENT, BOOM TELESCOPE CONTROL
See plate . .| D13.09 | VALVE SEGMENT, MAIN BOOM RAISE/ LOWER CONTRO
See plate . .| D13.10 | VALVE SEGMENT, SWING CONTROL

NUT, HEX JAM
BRACKET, VALVE BANK MOUNTING

o

#T'T'-E GROUND VALVE BANK ASS'Y., RP 120 (ELECTRO-PROPORTIONAL)
PLATE 502.202| SIMON AERIALS INC.  wusunw |no. 3538380




w
-
<3
«
o
N
8
o
*
©
<

19, 20, 21*

GROUND VALVE BANK ASS'Y., RP 120 (ELECTRO-PROPORTIONAL)

TITLE

C02.202

PLATE
NO

3538380

PART
NO

NEW 26 JUL., 1994

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
The following valves, tubes and fittings are included as part
of Valve Assembly 3538380:

38 | 06-039800 ADAPTER, "O"-RING TO 37° (6 F50X-S) 1
"O"-RING TO37° (6 FF50X-8) | 1

010

S i i

2 X’jém' ” U ':91° R " e SRR g i " SRS
43 06-207800 ADAPTER, SWIVEL NUT (8 F65X-S) 1
44 | 06-040800 ADAPTER, "O"-RING TO 37° (12 F50X-S) 1
45 | 06-043300 | | ADAPTER (LONG), "0"-RING TO 37° (12 FF50X-S) 2

s

» : . ; % ‘ s .e%zn . '?réifosk%.é.‘ : 2 3 e 3 £
53 | 06-051600 90° ELBOW, SWIVEL NUT (8 C6X-S) 3
54 | 06-051800 90° ELBOW, SWIVEL NUT (12 C6X-S) 3

06-052000 | 90° ELB | 1

57 | 06-054500 | | RUN TEE, 37° FEMALE SWIVEL NUT (6 R6X-S) o
58 | 06-048600 RUN TEE, 37° MALE "O"-RING (8 R50X-S) 1

: i . . .
61 | 2190140 | TUBE ASSEMBLY (1/2" tubing, straight, 2-1/4" [57 mm] long)| 1
62 | 2190160 TUBE ASSEMBLY (3/8", "J" shape, 8-7/16" [214 mm] long) 1
63 | 3507665 TUBE ASSEMBLY (3/4" tubing, straight) 1

TITLE GROUND VALVE BANK ASS'Y., RP 120 (ELECTRO-PROPORTIONAL)

PLATE 502.202| SIMON AERIALS INC. oo [no 3538380




LI

C02.20202E

TITLE GROUND VALVE BANK ASS'Y., RP 120 (ELECTRO-PROPORTIONAL)

SIMON AERIALS INC.

NEW 26 JUL., 1994

PART
NO.

3538380

PLATE
NO.

C02.202




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 2327910 BOX, GROUND CONTROL (Drilled. Includes cover)
[20" (50.8 cm) x 20" (50.8 cm) x 8" (20.3 mm) deep] 1
2 | 03-495800 PANEL, ENCLOSURE (17" x 17") 1
, 144300 - D CONTROL g

4

& éé‘. o ; ‘ : ' w‘ - : ookt i
6 | 03-492400 GAUGE, ENGINE OIL PRESSURE (12 Volt DC, 0 - 100 PSI) 1

7 | 03-493300 GAUGE, ENGINE COOLANT TEMPERATURE
(optional with liquid cooled engines) 1

03-499800
03-702000

CH, TOGGL :
(2 position, maintained contact, single pole, single throw)

03-497900 SEAL, PANEL
03-402500 | SWITCH (10 Am

3
Ve

250 Volt AC

o

SEAL, SWITCH BEZEL
10-151000 CAP (Black vinyl)
10224700 | "INTERCOM, PUSH TO TALK"

i ; ” B ' ; e

27

&, 2
et

, =10 2O AR me pen)
03-706400 DIODE, LIGHT-EMITTING (L.E.D.) (Red, 12 Volt)
03-707800 DIODE, LIGHT-EMITTING (L.E.D.) (Yellow, 12 Volt)
03-707900 | x EMITTING (L.E.D.) (Green, 1

TITLE GROUND CONTROL BOX ASSEMBLY, RP 120 (PLATE 1 OF 3)
PLATE 503.202| SIMON AERIALS INC.  wooouwnn |no 3538360




24

27

AXLES EXTENDED

—
O AT MAX SIDE REACH
WITHIN 4 FT. OF MAX REACH

5,8-—_-‘_~‘~‘-h-‘~“‘-

“\.Q

7,8

@ 21
12, 18, ”/’/,,,,ff—*””'
14 @
//::: raeaxn b3 17, 18,
9, 10, EMERGENCY STOP 19, 20
15, 16
3 13, 22, 23 17,18,
19, 20
TITLE GROUND CONTROL BOX ASSEMBLY, RP 120 (PLATE 1 OF 3)
SIMON AERIALS INC.  wcvsnmrs | et 3538360 |ne C03.202




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTY.
28 | 08-037500 SOCKET, RELAY (Double pole, snap mount) 5
29 | 03-050100 RELAY, PLUG IN (12 Volt DC, double pole) 4
30 | 03-052800 | RELAY, TIME DELAY (.1to 102.34394(;3@3(1,'12 Volt DC 1
: p T : A
0
34 | 07-011335 MACHINE SCREW, PAN HEAD (#6-32 x 1/2") 6
35 | 07-050007 NUT, STOP (#6-32, Grade 5) 6
36 | 07-090063 | WASHER, EXTERNAL TOOTH LOCK (#6) 2

e

40 | 03-067500 | BAR, JUMPER (3 pole) (Triple line jumper) 1
41 03-707200 BAR, JUMPER (4 pole) (Quad line jumper) 2
03-036400 | BLOCK, TERMINAL (2 conductor, for #16 to #24 Gauge wire)| 6

MACHINE SCREW (#4-40)
WASHER, FLAT (#4)
NUT, STOP (#4-40)

G

03-044900 o LOCK‘SHAFT
2323870 BRACKET, POTENTIOMETER MOUNTING

07-011335 | _MACHINESCREW,{ PAN HEAD (#6-32 x 1/2")

. 2 i 2
03-055600 NUT CONDUIT (3/4“)
03-041000 GRIP, CORD (1/2", with .38" to .44" seal)

03-055500 | NUT, CONDUIT (1/2"
% »

TITLE GROUND CONTROL BOX ASSEMBLY, RP 120 (PLATE 2 OF 3)
PLATE 503.202| SIMON AERIALS INC.  wcowrne |no 3538360




==

— e TOTOTOT=ToT

||
(L) (@0 (69|10 (8 @ B[ E
S e

=N ST S

Section "A-A"
28, 30

|

AN

8

65 thru 70

Al # ©03.20203E

" 49 thru53

View of inside of box

59 thru 64 @

— — 44,45,46, 47

42, 43

55, 56

TITLE GROUND CONTROL BOX ASSEMBLY, RP 120 (PLATE 2 OF 3)
SIMON AERIALS INC.  wourss |om 3538360 |Na "C03.202




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
61 | 03-450500 RECEPTACLE, ELECTRICAL (14 conductor) 1
62 | 03-450600 NUT, PANEL 1
63 | 03-450700 | _ WASHER, LOCK | 1

67 | 03-450300 WASHER, LOCK S S
68 | 03-450400 PLUG, ELECTRICAL (23 conductor) )

69 | 03-450900 | | CONTACT, PIN | 46

are typlcally used in Slmon electrical control boxes

71 03-488800 | CABLE, ELECTRICAL (Type F 569, 19 conductor, #16 AWG

et

74 | 03.087600 | | WIRE, ELECTRICAL (#16 AWG, Black, stranded) (Bqu iter)

75 | 03-403800 DIODE

76 | 03-092200 | COUPLING, INSULATED (Male, blue nylon, #1416 AWG)
8 )

80 | 03-091200 TERMINAL, SPADE (Blue, #14-16 AWG, #6 stud)

81 | 03-098400 TERMINAL, END (Blue, #14-16 AWG)

82 | 03-099000 | | CONNECTOR, BUTT (Blue, #14-16 AWG)

L e e Gy i Sio A 3, ¢
86 03 099100 CONNECTOR, BUTT (Yellow, #10-12 AWG)
87 03-095900 TERMINAL, RING (Red, #8 stud)

88 | 03066800 | | LOOM, WIRE (1/2"

92 | 03-064000 | | TIE, CABLE [7.4" (188 mm) long]
03-064100 MOUNT, CABLE TIE (Adhesive backed)

TITLE GROUND CONTROL BOX ASSEMBLY, RP 120 (PLATE 3 OF 3)
PLATE 503.202| SIMON AERIALS INC.  cuawnn |no 3538360




Section "A-A"
31, 32
\ 28, 29 28, 30

-~

59 thru 64 @

57, 58

" 49thru53

View of inside of box

31, 32
37 thru 41
33 34, 35
48
r’—’g
55, 56

TITLE GROUND CONTROL BOX ASSEMBLY, RP 120 (PLATE 3 OF 3)

SIMON AERIALS INC.

PART

NEW 24 MAY, 1994 NO.

3538360 |ho "C03.202




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 3531160 ENGINE ASSEMBLY, DIESEL (Isuzu 4BD1 PW) 1
2 09-053800 ENGINE DIESEL (Isuzu 4BD1 PW)
P56 . 360 RP) i .

i

5 REGULATOR, VOLTAGE (Isuzu part) 1
6 | 07-003001 CAP SCREW, HEX HEAD (1/4"-20 x 1/2", Grade 5) 2
7 | 07-065014 ~ WASHER, HELICAL LOCK (1/4") 2

11| 02-036900 ~COUPLING (Element CK-100 SAE #10)

1
12 | 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4") 8
13 | 07-065016 'WASHER, HELICAL LOCK (3/8") 8

17 | Seelndex.|D08.--| PUMP ASSEMBLY, HYDRAULIC 1
18 | 07-004127 CAP SCREW, HEX HEAD (5/8"-11 x 1-1/2", Grade 8) 4
19 | 07-065021 | | WASHER, HELICAL LOCK (5/8") 4

55| 07003087 | | CAPSGREW, HEX HEAD (1/2-13x 1-1/2", Grade 5) 4
24 | 07-065018 WASHER, HELICAL LOCK (1/2") 4
25 | 06-202100 | FITTING, FLANGED (LI-16-165-30) 1

S ADARTER, O -RING 1O 377 (8 FoUA o
29 | 2199490 BRACKET, ENGINE REAR MOUNTING (Right) 1
2199500 BRACKET, ENGINE REAR MOUNTING (Left) 1
30 | 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 8
34 | 07-011344 MACHINE SCREW ROUND HEAD CROSS RECESS
(#8-32 x 3/4", Grade 2) 2
35 | 07-050009 NUT, LOCK (#8-32, Grade5) e 2

TITLE ENGINE ASSEMBLY, ISUZU 4 BD1 (PLATE 1 OF 3)

::léATE CO4-35 SIMON AERIALS INC- NEW 04 AUG., 1994 :::\)RT




THE ILLUSTRATION FOR
THIS ENGINE IS NOT
AVAILABLE AT THIS TIME

TITLE

ENGINE ASSEMBLY, ISUZU 4 BD1 (PLATE 1 OF 3)

SIMON AERIALS INC.  cvone o | ent

PLATE
NO.

C04.35




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTYy.
36 03-051300 RELAY (Single pole, single throw) 1
37 | 07-011343 ' MACHINE SCREW, PAN HEAD (#8-32 x 1/2", Grade 2) 1
38 | 0O7- 050009 NUT LOCK (#8- 32 Grade 5) 1

42 | 09-016402 | |  BALL JOINT (1/4"-28, straight) 1
43 | 09-016403 BALL JOINT (1/4"-28, 90°) 1
44 | 07-047114 ~ NUT, JAM (1/4"-28, Grade 5) % 3

48 | 07-066006 WASHER, LOCK (M10) 8
49 RADIATOR ASSEMBLY (Isuzu part) 1
50 __| __HOSE, RADIATOR (UPPER) (Isuzupart) ]

: (i »u»jm N ) g 5 . i
54 2327640 SUPPORT, RADIATOR 1
55 09-053500 MOUNT, RUBBER 2

56 | 09- 053600 MOUNT RUBER 2

60 ACTUAT R THROTTLE

Ry

. :
61 CAP SCREW, HEX HEAD 8
62| | | WASHER, FLAT 8
66 | S UFFLER ASSEMBLY N
67 | 09-003000 CLAMP, MUFFLER ("U"-bolt, 2-1/2")

68 ] FILTER ASSEMBLY, AIR 1

TITLE ENGINE ASSEMBLY, ISUZU 4 BD1 (PLATE 2 OF 3)

PART

:IC_)I.\TE C04.35 SIMON AER'ALS INC- NEW 04 AUG., 1994 | NO.




THE ILLUSTRATION FOR
THIS ENGINE IS NOT
AVAILABLE AT THIS TIME

TITLE

ENGINE ASSEMBLY, ISUZU 4 BD1 (PLATE 2 OF 3)

SIMON AERIALS INC.  cvocnoose| !

PLATE
NO.

C04.35







THE ILLUSTRATION FOR
THIS ENGINE IS NOT
AVAILABLE AT THIS TIME

TITLE

ENGINE ASSEMBLY, ISUZU 4 BD1 (PLATE 3 OF 3)

SIMON AERIALS INC.  cvorno. | mo

PLATE
NO.

C04.35




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 ENGINE ASSEMBLY, DIESEL (Detroit Diesel/ Perkins 4.236)| 1
Call Simon Standard version
With remote mounted radiator (Special application)

%

Gl D

U - . SN T T
09-058300 "~ REGULATOR, ALTERNATOR
09-058400 PULLEY, ALTERNATOR
07-066005 WASHER, LOCK (8 mm) (F

09-047800 SWITCH, OIL PRESSURE GAUGE (15 PSI, 1/8" NPT)
ELEMENT, OIL FILTER (Detroit Diesel/ Perkins part)
215 8340 BRACKET, ACCESSORY PANEL

w— -
;% 1

03-051300 RELAY (Single pole, single throw)

07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5)
07-050014 NUT, LOCK (1/4-20, Grade 5)

% A ot

£

(#6-32 x 3/4", Grade 2)
07-050007 NUT, STOP (#6-32, Grade 5)
07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5
5 e S oo -

07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8)
07-062009 WASHER, FLAT (#8)

07-050011 NUT, LOCK (#10-24, Grade 2)

) o T TIREABED

09-016403 “BALL JOINT (1/4"-28, 90°)
07-047114 NUT, JAM (1/4"-28, Grade 5)
07-065014 | WASHER, HELICAL LOCK (1/4")

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 1 OF 4)
PLATE 504.36 |SIMON AERIALS INC.  cvcion | nor




At # C04.36001E ’/,” 26

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 1 OF 4)

SIMON AERIALS INC.

NEW 22 NOV., 1994

PART
NO.

PLMTE C04.36




ITEM PART NO

PARTS LIST
SEE

SECTION DESCRIPTION QTY.

35 | 02-012800
36 | 02-012600

O

07-065016 |

03-074000
See Index .

01-013700
06-196900
07-003086

06-213900

06-213800

06-044700
06-039300
06-074600

37 | 07-008305

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 2 OF 4)

ADAPTER PLATE, COUPLING

COUPLING (Model "1", size "30")

CAP SCREW, SOCKET HEAD (3/8"-24 x 1")
ki 5

00 — —

WASHER, HELICAL LOCK (3/8
CABLE, GROUND (Black, 9-3/4" [25 cm] long, 3/8" lugs)
DO8. - - PUMP ASSEMBLY, HYDRAULIC

~ VALVE, SOLENOID (2-way)
90° FITTING, SUCTION (Flanged, 2" to 2") (ORFC 32-90)
CAP SCREW, HEX HEAD (1/2"-13 x 1-1/4", Grade 5)

STEM, ADAPTER
(with kit 06-213800, replaces 06-202100)
FLANGE/ ADAPTER KIT

FLANGE SET (2")
(includes two flange halves and mounting hardware)
90° STEM, HOSE (16 FL 5K - 12 MJ 90°)

90° ELBOW, STRAIGHT THREAD (6-8 C50X-S)
ADAPTER, "O"-RING TO 37° (4 F50X-S)
TEE (1/8 MRO-S)

FeTEC04.36

SIMON AERIALS INC.  «vzron | ho T




= o Art # C04.36001E

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 2 OF 4)

PLATE

SIMON AERIALS INC. o e | T PLATE 504.36




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QTY.
The following items are not part of the Engine Assembly:

62 | 09-006500 MOUNT, ENGINE 4

NUT, HEX LOCK
CAP SCREW, HEX HEAD
WASHER, FLAT

BAND, MOUNTING (8" dia.)
SCREW
NUT, LOCK

WASHER, FLAT
09-007100 PRE-CLEANER (3-3/4" [95 mm)] dia.)
09-036000 ELBOW (2-1/2" x 2-1/2")

ELBOW (Rubber, 3" I.D.)
CLAMP, WORM
REDUCER, HUMP (2-3/4" to 3")

709-003000 | | CLAMP, MUFFLER (2-1/2
233 7870 ELBOW, EXHAUST
09-040000 | | MUFFLER

05-009900 (32 G4H)
(Bulk item, order as needed. 3 Ft[.91 M] needed here)
05-081900 | | HOSE, FUEL LINE (5/16"1.D.)

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 3 OF 4)
PLATE(04.36 |SIMON AERIALS INC.  cvzvor, e | No.




92

83 90 o
82
83
\J / 5 79
85 M|

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 3 OF 4)

SIMON AERIALS INC.  cvmmonss | no PoTEC04.36




PARTS LIST

ITEM

PART NO

SEE

SECTION DESCRIPTION QTY.

115
116
117

122
123

127
128

03-088300 |

03-088400
03- 455300

03-092300
03-094600
03-094800

03-091200
03-091700

The following items are used when the optional remote
mounted radiator is specified:

&
"CUSHION, RADIATOR (Lower)
CAP SCREW, HEX HEAD
WASHER, FLAT (3/8")

NUT, HEX LOCK (3/8"-16, Grade 5)
BRACKET, RADIATOR (Upper)
CUSHION, RADIATOR (Upper)

"WIRE, ELECTRICAL (#14 AWG, Blue) (Bulk item)
WIRE, ELECTRICAL (#14 AWG, Black) (Bulk item)

1 ) [
COUPLING, INSULATED (Female, blue nylon, 14-16 AWG)
TERMINAL, RING (Blue, #14-16 AWG, #10 stud)
TERMINAL, RING (Blue, #14-16 AWG, 3/8" stud)

i i Bestbord w;,« 3 e A Mmf‘w
TERMINAL, SPADE (Blue, #14-16 AWG, #6 stud)
TERMINAL, SPADE (Locking, #10-12 AWG, #6 stud)

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 4 OF 4)

PR C04.36

SIMON AERIALS INC.  comor | o




o

19 108 | =
_qjm7// E

Art # C04.36001E

111 &

1oz¥"i\104
: N~

=—105
103 \106

With Remote Mounted Radiator

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 4 OF 4)

PLATE

SIMON AERIALS INC.  coon o | reiT LATE 504.36




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 2328660 BOX, CONTROL (drilled, includes cover) 1
2 | 083-020500 SWITCH, TOGGLE (Steer) (Swing) (Three position,
__momentary contact, single pole, double throw) ) 2
Sw O

"4 | 03-497900 | SEAL, PANEL 7
5 | 10-224900 DECAL, REMOTE CONTROL PENDANT 1
6| 01031705 KNOB, CONTROL BOX MOUNTING _ 2

[2?) Ft (6.1 M) needed for this appTicéiion] ‘AR
10 | 03-063200 GRIP, CORD (3/4", sealing) 1
11 03-055600 | | NUT, CONDUIT LOCK (3/4" 1

12 | 03-088300 WIRE, ELECTRICAL (#14 AWG, Blue, stranded) (Bulk item)
13 | 03-087500 WIRE, ELECTRICAL (#16 AWG, Blue, stranded) (Bulk item)
A 2 Yo : (3 A ei-ias = i

.3'& M : : i i’sm ; : : m. Ay & - 24 AT Sl b
17 COUPLING, INSULATED (Female, blue nylon, #14-16 AWG)
18 | 03-096000 TERMINAL, END (Blue, "piggyback") (#14-16 AWG)

19 | 03-094600 | TERMINAL, RING (Blue, #14-16 AWG, #10 stud)
e (R Ad. :

™y
£ w' i
et

099000 :

eartReots

i

Ehegiine

23 | 03-098100 ~ | TERMINAL, INSULATED (Slip-on, yellow, #10-12 AWG)
24 | 03-095500 TERMINAL, RING (Yellow, #10 AWG, #6 stud)
25 | 03-095700 TERMINAL, RING (Yellow, #10-12 AWG, 3/8" stud)

ottt s SRRk ot

29 | 03-066900

D0
LOOM, WIRE (3/4")

30 | 03-405200 TUBING, HEAT SHRINK (Clear, 3/16")
31 | 03-439000 TIE, CABLE [3-5/8"
$ [t O <

TITLE PENDANT ASSEMBLY, REMOTE CONTROL
PLATE 505,201 SIMON AERIALS INC.  cvuun | o 3537540




N

\\li l/
{
4 N\

10, 11

ART # C06.20101E

TITLE PENDANT ASSEMBLY, REMOTE CONTROL
SIMON AERIALS INC. vz |her 3537540 o °C06.201




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
1 2327240 PLATFORM CONTROL CONSOLE HOUSING 1
2 | 03-706700 : CONSOLE ASSEMBLY, ENVELOPE CONTROL SYSTEM 1
3 | 2327460 PLATE, ECS CONSOLE MOUNTING 1

(5

SCREW, HEX WASHER HEAD

(#12-14 x 1", self drilling, with rubber seal) 6

8 See Plate . .| E09.01 | STATION NTRCOM MASTER _ ‘ 1
3 o 12 & : .

7 | 07-029365

oo

(also includes decal at ground station)
03-501800 ALARM (Dual tone)
2327470 ‘ COVER, CONTROL CONSOLE HOUSING (front)

07-003023 | | CAP SCREW, HEX HEAD (5/16"-18 x 3/4", Grade 5)
07-062015 WASHER, FLAT (5/16")
07-050015 NUT, HEX LOCK (5/16'-18, Grade 5

% e gg A 8

gi

TITLE PLATFORM CONTROL BOX, RP 120 (PLATE 1 OF 4)
PART

:IE)ATE 008202 SIMON AERIALS INC- NEW21JUN. 1994 | NO.

B52855:




17,18, 19

Art # C08.20201E

TITLE PLATFORM CONTROL BOX, RP 120 (PLATE 1 OF 4)

SIMON AERIALS INC.

NEW 21 JUN., 1994

PART
NO.

PUTEC08.202




PARTS LIST
SEE

ITEM PART NO |SECTION DESCRIPTION QTy.
20 | 3538320 CONSOLE ASSEMBLY, PLATFORM CONTROL 1
21 | 2328430 ' BOX, PLATFORM CONTROL 1
22 [ 10-169100 PLACARD PLATFORM CONTROL 1

S e : :

24 | 03-454900 | BASE, CONTACT BLOCK 1
25 03-437300 BLOCK, CONTACT (Normally closed) 2
26 | 03-032600 ~ SWITCH, TOGGLE (Engine start) (3 position, 2 maint.

28 | 03-497900 | SEAL, PANEL o 4
29 | 03-020300 SWITCH, PUSH BUTTON (Emergency pump) 1
30 | 03-020302 BU1TON SWITCH (Red) 1
. ; \
34 03 020300 SWITCH, PUSH BUTTON (Horn) 1
35 | 03-020400 SWITCH, TOGGLE (Drive speed)
(2 position nlaintained contact~:~ single pole, single throw 1

38 | 03-703000 | | POTENTIOMETER (10 K Ohm) 1

39 10-084000 KNOB, POTENTIOMETER (Display screen contrast) 1

40 10-224500 DECAL,ﬁ;lSPLAY CONTRAST; LIGHT/ DARK" 1
D B/ .

8 | CONTROLLER, SINGLE AXIS (with rocker) (Drive/ Steer)
(Identified on nameplate as "MJ 4121-1043")
45 03-493600 ' 'CARD SWITCH (W|th mountlng hardware) 1

,\
o

44 | 03-491200 | EO1.

-t

(Identlfled on nameplate as "MJ 4121 1020“) . T
48 | 03-499500 COVERKIT, CONTROLLER
(includes one underside boot and clamp) 3

TITLE PLATFORM CONTROL BOX, RP 120 (PLATE 2 OF 4)

rI:LATE 008 202 SIMON AERIALS INC. NEW 21 JUN., 1994 :;QRT




42 39
49 41

g;’ 32’ « REA\HPLUS uBBoomup :—:—/"n IG;;;'/’EE/ g>ﬂ/ 34
g O

@

DRIVE
FORWARD

45?

).

Art # C08.20202E
25

21 22 46

TITLE PLATFORM CONTROL BOX, RP 120 (PLATE 2 OF 4)

SIMON AERIALS INC. vz e | o PLATEC08.202




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
20 BOX ASSEMBLY, PLATFORM CONTROL (continued)
50 | 03-066200 BLOCK, TERMINAL (25 Amp, for #12 Gauge wire) 50
51 03-066100 A PLATE TERMINAL BLOCK END 1

03-051706% RAIL, TERMINAL [1 M (39 37") long section]
(must be cut to fit)
07-011800 ~ SCREW, SHEET METAL PAN HEAD (#6 x 3/4"

03 050100 RELAY PLUG IN (12 Volt DC double pole)
03-027231 POTENTIOMETER (10 K Ohm)
03-044900 4 LOCK SHAFT

" 03-450300 WASHER, LOCK
03-450400 PLUG, ELECTRICAL (23 conductor)
03-450900 CONTACT, PIN
. | S

70 | 03-063200 1 GRIP. CORD (34", with 69" o .75" seal)
71 | 03-055600 NUT, CONDUIT (3/4")
72 03-020400 SWITCH, TOGGLE (for optional lights) (not shown

The foIIowmg items will be found inside, but ARE NOT
included as part of the platform control box assembly:

TITLE PLATFORM CONTROL BOX, RP 120 (PLATE 3 OF 4)
PLATE 508.202| SIMON AERIALS INC.  veun e |no




55,56, 57,58 53, 54 59, 60, 61

74

]

e~
® © ‘@!D'| 75,76
e G

62 thru 67

98, 99 70, 71

59 68, 69

ololoioloooo o ololololololo olololo oooooooolr_i
o olo|o|ojo|ofo (o]0 ojo|ofo|ojo|ofojo|o | (0|0 ‘(9
O wee/el el Cleeeleiele/eee 3

50,51~\\\\\\\°asaaaaaaaasoo

29, 30

31,32,337[

ity

A ),
\ Art # C08.20201E
49 42 39 28,36 28,35
TITLE PLATFORM CONTROL BOX, RP 120 (PLATE 3 OF 4)

SIMON AERIALS INC.  wevoron o | o PLTEC08.202




PARTS LIST

SEE

ITEM| PARTNO [SECTION DESCRIPTION QTy.
The following hardware items, listed for your convenience,
are typically used in Simon electrical control boxes:

: G v i T A G o, Biue o b
79 03-087500 WIRE, ELECTRICAL (#16 AWG, Blue, stranded) (Bulk item)
80 03-087600 WIRE, ELECTRICAL (#16 AWG, Black, stranded) (Bulk item)
81 | 03-0800 DIOQ

03-094600 TERMINAL, RING (Blue, #14-16 A AWG, #10 stud)
03-091200 TERMINAL, SPADE (Blue, #14-16 AWG, #6 stud)
03-098400 TERMINAL, END (Blue, #14-16 AWG)

020 ] .

03-095700 | TERMINAL, RING (Yellow, #10-12 AWG, 3/8" stud)
03-099100 CONNECTOR, BUTT (Yellow, #10-12 AWG)
03-095900 | | TERMINAL, RING (Red, #8 stud)

03-066800

03-439000 TIE, CABLE [3-5/8" (92 mm) Iong]
03-064000 TIE, CABLE [7.4" (188 mm) long]

03- 0641 00 |

S

TITLE PLATFORM CONTROL BOX, RP 120 (PLATE 4 OF 4)
PLATE 508.202| SIMON AERIALS INC.  cvziom s | o




62 thru 67

98,

55,56, 57,58

99

49 42 39

Art # C08.20201E

28,36 28,35

53, 54

TITLE

PLATFORM CONTROL BOX, RP 120 (PLATE 4 OF 4)

SIMON AERIALS INC.  wvoiiin o

PART
NO.

PLATE
NO.

C08.202




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 2074845 TANK WELDMENT, HYDRAULIC
[Capacity 55 gallons (208 liters)] 1
2 | 07-040018 NUT, HEX (1/2"-13, Grade 5) 4
7 s%’aa Y HE : : : *{g - . o e . l .

J
0

6| 10- CAP, HYDRAULIC TANK FILLER B

7 | 10-001000 STRAINER ASSEMBLY 1

8 | 01-008200 PLUG, VENT (with 40 micron filter) 1
01-0 ‘ - ' : HYDRAL

@ [ 2
12 | 07-062016 | WASHER, FLAT (3/8") B 4
13 VALVE, BALL (Shutoff valve) (1/4" NPT) AR.
14 | VALVE, BALL (Shutoff valve) (1/2" NPT) AR.

ci

18 | 01-018400 "1 VALVE, BALL (Shutoff valve) (2" NPT) AR.

The following items may be found on a typical installation:

21 11-075800 NIPPLE, PIPE (1-1/2" NPT, 3" long) 1
" NPT, close)

e

26 | 11-071500 NIPPLE, PIPE (1-1/2" x 1-3/4", close) | 1
27 | 06-039800 ADAPTER, "O"-RING TO 37° (6 F50X-S) 1
28 | 06-001700 CONNECTOR, MALE (12-8 FTX-S) 1

6-002000 | 1 BONNEC MALE S ETX- ‘

i s Ma,gw i wx<>>>»,‘<>,» S ek dt matibes i 0 Fbo

32 | 06-191500 CONNECTOR, HOSE (Beaded insert)
(1-1/2" NPT, 1-1/2"1.D. hose, 1-1/2" long) 1
33 | 11-061400 | | BUSHING, REDUCER (1-1/2" to 3/4" NPT) 1

TMLE  HYDRAULIC TANK ASSEMBLY, MP/ RP (WITH EXTENDABLE AXLES)

P TE C10.02 | SIMON AERIALS INC.  wonwno |Nor




Art # C10.02001E

HYDRAULIC TANK ASSEMBLY, MP/ RP (WITH EXTENDABLE AXLES)

TITLE

C10.02

PLATE
NO

PART

REV.20JUN., 1994 | NO.

SIMON AERIALS INC.




PARTS LIST

TITLE

10-002100
10-001000

07-062016

01-002800

03-466900
11-075800

11-071500

06-039800

06-001700
6-001

i

06-191500

11-061400

‘33&

i

CAP, HYDRAULIC TANK FILLER
STRAINER ASSEMBLY
ELUG, VENT (with 40 micron filter)

'WASHER, FLAT (3/8")

VALVE, BALL (Shutoff valve) (1/4" NPT)
VALVE, BALL (Shutoff valve) (1/2" NPT)

5

51‘§ i3 ¢ [
VALVE, BALL (Shutoff valve) (2" NPT)

The following items may be found on a typical installation:

5

8, % x"
HEATER, TANK (120 Volt AC) (option, not shown)
NIPPLE, PIPE (1-1/2" NPT, 3" long)

NIPPLE, PIPE (1-1/2" NPT, close)

NIPPLE, PIPE (1-1/2" x 1-3/4", close)
ADAPTER, "O"-RING TO 37° (6 F50X-S)
CONNECTOR, MALE (12-8 FTX-S)

s

CONNECTOR, HOSE (Beaded insert)
(1-1/2" NPT, 1-1/2"1.D. hose, 1-1/2" long)
BUSHING, REDUCER (1-1/2" to 3/4" NPT)

HYDRAULIC TANK ASSEMBLY, MP/ RP (WITH EXTENDABLE AXLES)

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 207 4845 ' TANK WELDMENT, HYDRAULIC
[Capacity 55 gallons (208 liters)] 1
2 | 07-040018 NUT, HEX (1/2"-13, Grade 5) 4
- i e -

PEATE (510.02

SIMON AERIALS INC.

PART
NO.

REV. 07 APR,, 1995
(THIS SHEET ONLY)




Art # C10.02001E

HYDRAULIC TANK ASSEMBLY, MP/ RP (WITH EXTENDABLE AX

TITLE

PLATE
NO

PART

REV. 20 JUN., 1994 | NO.

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
No part no. ‘ TANK ASSEMBLY, FUEL (for MPH 80, MPE 95, MPE 110)
3505184 TANK ASSEMBLY, FUEL (for MP 80N only)
%[Capacity 57 ggllgag‘(m@ liters) to top of sight gauge] 1

2
A

5074887 | |  TANK WELDMENT, FUEL (for MP 80N only)
Note: overall height of tank is 33.5" (85.09 cm). 1
GAUGE, SIGHT [1

v 3 e
~ FITTING, HOSE
(Brass, barbed, 5/16" I.D. hose, 1/4" male NPT thread) 1

9 11-050405 . _ FITTING,;HOS‘

8| 11-050403

W(éﬁ?cé%iesel enging) ) ) | | 1
06-080200 90° STREET ELBOW (1/4 CD-S) (for Diesels) 1

13 HOSE, FUEL RETURN (1/4" 1.D.) A.R
14 09-004600 CLAMP, HOSE (Worm type, 1/4" to 5/8") 2
15| 07-040018| NUT, HEX (1/2"-13, Grade 5) ) | 4

TITLE FUEL TANK ASSEMBLY, MP/ RP (W/ EXTENDABLE AXLES)

PLATE  511.03| SIMON AERIALS INC. vz |No.




11 \Q/
¢

14 — €

f :
13 g

/Q@§ @/‘5

/ AR
% N T~y

/ﬂ@\

14 Art # C11.03 001E

12

TITLE FUEL TANK ASSEMBLY, MP/ RP (W/ EXTENDABLE AXLES)

SIMON AERIALS INC.  ccvzomn o | o PUTE C11.03




PARTS LIST

SEE
ITEM PART NO _ |SECTION DESCRIPTION QTYy.
1 3516830 ) SELECTOR VALVE ASSEMBLY (Steer/ Axle extend) 1
2 | 2027520 SUBPLATE 1
3 | 07-031007 STUD WELDING (Threaded, 5/16"-18 x 2-1/2" 6
o ot s

06-044600
01-001900
06-047000

07-062015
11-007004

)

B¢
90° ELBOW, STRAIGHT THREAD (6 C50X-S)

VALVE, CHECK (Pilot operated)
A5°

NUT, LOCK (5/16"-18, Grade 5)
WASHER, FLAT (5/16")
ROD, THREADED (3/8"-16, Grade 2)

The following items are not part of the selector valve

assembly:

TITLE STEER/ AXLE EXTEND VA

G

LVE ASSEMBLY, MP/ RP (EXTENDABLE AXLE)

PLATE
NO.

C12.01

SIMON AERIALS lNC- REV. 16 JUN,, 1994

PART 3516830




/

5 6

&l

)
£y

/
J

1,2

10

)

J

U

—

Art # C12.01001E

10

TITLE STEER/ AXLE EXTEND VALVE ASSEMBLY, MP/ RP (EXTENDABLE AXLE)

SIMON AERIALS INC.

REV. 16 JUN., 1994

PART
NO.

3516830

PLATE
NO.

C12.01




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 3516820 VALVE ASSEMBLY, DRIVE 1
2 | 2027520 PLATE, VALVE MOUNTING 1
3 | 07-031018 STUD WELDING (Threaded 3/8“ 16 x 3") 3

Hoskie ot ey it S e F ;%, : e : .
01-225900 CBGHL C NYKM' [3,000 PSI (207 bar) (211 Kg/ cm?)]
06-045600 90° ELBOW, STRAIGHT THREAD (12-16 C50X-S)
006-41100 . ADAPTER "O'f RING TO 37° (12-16 F50X- S)

o6 096100 HEEEEUNION (6 F50 F50-5)
01-018900 VALVE, FLOW CONTROL (Needle valve) (#6 SAE Ports)
06- 050000 BRANCH TEE, MALE "O"-RING (6 S50X-S)

. _— i SRS "

i

06- 040800 A[‘)APTER "O"-RING TO 37° (12 F50X-S)
06-056300 BRANCH TEE, 37° SWIVEL NUT (12 S6X-S)
06- 057800 NUTW TUBE (1ZBTX S)

S0 ,
01 037198 COIL, SOLENOID (12 Volt DC)
06-003800 90° ELBOW, MALE 37° TO NPT(6 CTX-S)
06-000700 CONNECTOR, MALE (6 FTX-S)

m@ B :
06 054800 | RUN TEE, 37° FEMALE SWIVEL NUT (12 R6X-S)
06-056300 BRANCH TEE, 37° SWIVEL NUT (12 S6X-S)
06- 057800 NUT, TUBE (12 BTX-S)
: : ; 2 = E : S

“01-034800 | | VALVE, GLOBE (1/4" NPT Female thread, both ends)
07-050014 NUT, LOCK (1/4"-20, Grade 5)
07-062015 | WASHER, FLAT (5/16")

TITLE DRIVE VALVE ASSEMBLY, MP/ RP E (2 WHEEL DRIVE, 2 SPEED)
PLATE 512.03 [SIMON AERIALS INC. oo | o |




TITLE DRIVE VALVE ASSEMBLY, MP/ RP E (2 WHEEL DRIVE, 2 SPEED)

SIMON AERIALS INC.

REV. 17 JUN., 1994

PART
NO.

PLATE
NO.

C12.03




PARTS LIST

ITEM

PART NO

SEE

DESCRIPTION

QTYy.

07-003048
07-040016

AEE

2171710

SECTION

STEER CYLINDER ASSEMBLY
[7-1/2" (190 mm) stroke, 3-1/2" (89 mm) bore,
31.8 mm) rod, (2) 9/16"-18 UNF "O"-Ring ports].
2% . e w“. v o <%yg 4?

“Modified cylinder (with spacers installed), for . . .
models MPH 60, MP 60Z, MP 70 or MP 80, and

all models with four wheel drive.
% £ ,‘é? f

B
"PISTON
GUIDE, PISTON ROD
NUT, LOCK (7/8"-14)

s

) : ;
SEAL, "U" CUP [1-1/4" (32 mm) I.D.]
RING, WIPER [1-1/4" (32 mm) |.D.]
SEAL, "0"-RING [3-1/2" (89 mm) O.D ]

(rméplaced by i
CAP SCREW, HEX HEAD (3/8"-16 x 1-3/4", Grade 5)
NUT, HEX (3/ "-16, Grade 5

i 5

SPACER, BASE (replaces Iockﬁ;lut, item %)
[1-3/16" (30 mm) long] for cylinder assembly 2174010
SPACER, ROD

STEER CYLINDER

SIMON AERIALS INC. sl ng 04-035300




16, 17 15, 20

AN

—-—-—@—— XK XXX XX — = = e @——-"—3—1—- ————— :»————-

6, 18

Art#D01.110028

=)

Art#D01.11001S

10

TITLE STEER CYLINDER
SIMON AERIALS INC.  cev oo | e 04-035300 (o= DO1.11




PARTS LIST

SEE
ITEM| PARTNO _|SECTION DESCRIPTION Qry.
1 HOUSING 1
2 SPOOL 1
3 RETAINER PLATE L

RING, WEAR
RING, WEAR _

HYDRAULIC SWIVEL

SlMON AER'ALS INC- REV. 17 JUN,, 1994

PART
NO.

04-008700




mi2—

Note: Items in service kit identified by asterisk (*)

1
k{_ﬁﬁ\:s
o\
N
,\f=
R
\
X,
] L ‘
< ) e
N
i
b&)
A
"X
- .
:&1’/
P
zw_
™ ———
N
E\Q __
N
\ W
] 13
- -
I

TITLE HYDRAULIC SWIVEL
SIMON AERIALS INC.  rvom o | na  04-008700 |%a '™ D02.01




JITEM PART NO

PARTS LIST
SEE

SECTION DESCRIPTION

TIT

01-000430

a
01-0
01-000423
01-000422
A

A

01-0

01-000401

01-000428

01-000445

KEY, WOODRUFF
PIN, DRIVE.

RING, RETAINING
RACE, BEARING

~ BEARING, THRUST
1 B

g buior

MOTOR ASSEMBLY (See plate 2 of 2 for brake)

ROLLER, BODY SEAL [3" (76.2 mm) long]

ROTOR [3" (76.2 mm) wide]
PLATE, SEAL [3'

"PIN, DOWEL
CAP SCREW, SOCKET HEAD
WASHER, HELICAL LOCK

ik i Cml

GEAR, PINION

SHAFT, MOTOR (Spline both ends, for use with brake)
SEAL KIT, MOTOR

RING, BACK UP
SEAL, SHAFT
_.RING, RETAINING |

LE WHEEL MOTOR/ BRAKE (MOTOR, 5 IN.3, PLATE 1 OF 2)

NO

FATE D03.09

SIMON AERIALS INC. v

FeT 01-064200




12 13

28*

TITLE WHEEL MOTOR/ BRAKE (MOTOR, 5 IN.3, PLATE 1 OF 2)

SIMON AERIALS INC. v | et 01-064200 (o™ D03.09




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
34 | 01-004802 ‘ BRAKE ASSEMBLY (See plate 1 of 2 for motor) 1
35 | 01-000434 HOUSING 1
36 | 01-004801 SPACER 1

e
07-008003 CAP SCREW, SOCKET HEAD (1/4
01-000403 PLATE, ADAPTER
01-000412 SPRING, DIE

: 90

01-000404
01-000414 RING, BACK UP
01-000415 RING, QUAD

< . s

TITLE WHEEL MOTOR/ BRAKE (BRAKE, PLATE 2 OF 2)

PLATE N03.09 | SIMON AERIALS INC.  recuan i | o 01-064200




47*

TITLE WHEEL MOTOR/ BRAKE (BRAKE, PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 14 JUN,, 1994

PART
NO.

01-064200

PLATE
NO.

D03.09




QTY.

DESCRIPTION

HOUSING, SWING MOTOR
THRUST
SWING MOTOR _

PARTS LIST

BEARING,
| SHAET,

SEE
SECTION

PART NO

ITEM

v

SRR B35
] i

o...sh‘.

S

S5
\a\%
o

3
i

S
e

3R KR

-
%&i

01-015600

PART

REV.25JUN., 1992 | NO

SWING MOTOR

D06.09 | SIMON AERIALS INC.

TITLE
PLATE
NO.




12* 14* 16*

18*

15*

NOTE: Items in seal kit #10 identified by an asterisk (*).

TITLE

SWING MOTOR

SIMON AERIALS INC.

REV. 25 JUN., 1992

PAT 01-015600

PoTE D06.09




o

PARTS LIST
SEE
ITEM PART NO |SECTION DESCRIPTION QTy.
1| 01-027204 | MOTOR, ELECTRIC PUMP 1
2 | 01-027203 RELAY, SOLENOID. 1
3 | 01-027205 COUPLING, PUMP 1

& 5

\W«.‘ e
S S “ﬁ,
SR

PLATE, END.
GEAR

e
.
T

o

SR
RN
S

TITLE EMERGENCY PUMP

PATE D07.04 |SIMON AERIALS INC.  wevmocrm | g 01-027200




ART #A12.03001S

*17
TITLE EMERGENCY PUMP
SIMON AERIALS INC.  revwoonuo | et 01-027200 |Ro = D07.04




PARTS LIST

ITEM

PART NO

SEE
SECTION

DESCRIPTION

01-206900

01-019500

sb e
01-018707
01-002605

01-019517
01-01 8715

01-019503
01-019514
01-019513

01-019506
01-018708
01-019504
0 50

o S

01-019508
01-019507
01-019521

Y

*

*

PUMP ASSEMBLY, HYDRAULIC (HPR 40)
Pump marked "*ROPV 312 XXXXXX*" and "24 71 R11531"

PUMP

‘QW

® ; ,;’ )

Note: Type 2 pumps, with unitized control valve design.

5

HOUSING ASSEMBLY, PUMP

SEAL KIT (components indicated by asterisks, page 1 and 2)
SEAL, OIL
SHIELD (plasti

'VALVE, DISCHARGE
GUIDE, VALVE
DISC, DISCHARGE VALVE

RING, SNAP
PISTON
SPRING, PISTON
3 ol

'SHAFT, PUMP (for HPR 50)
SHAFT, PUMP (for HPR 65)
CUP, PUMP SHAFT BEARING

e

RACE. BEARING
ROLLER, NEEDLE
SPACER, NEEDLE ROLLER

£ o

TITLE HYDRAULIC PUMP ASSEMBLY (PLATE 1 OF 2)
PLATE D08.13 | SIMON AERIALS INC. v e s/ no. -




TITLE HYDRAULIC PUMP ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 17 MAR,, 1995

PART
NO.

"UME D08.13




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
5 01-018707 ' SEAL KIT (components indicated by asterisks, page 1 and 2) 1
31 01-018711 * PACKING, INLET HOUSING TO PUMP HOUSING 1
32 *|  PACKING, HIGH PRESSURE PASSAGE 1

—

@

36 HOUSING, PRESSURE COMPENSATOR 1
37 VALVE, PRESSURE COMPENSATOR CONTROL 1
38 1+l "O-RING :

42 ST WASHER | 1

43 PLUG, ADJUSTING 1

a4 SCREW ASSEMBLY, PUMP PRESSURE ADJUSTING 1

a8 | | " PLUG, DESTROKE o
49 * "O"-RING 1
50 | oRNG ] 1

b

C

TTLE  HYDRAULIC PUMP (UNITIZED CONTROL VALVE) (PLATE 2 OF 2)

PTE DO8.13 | SIMON AERIALS INC. e v s oy




TITLE

HYDRAULIC PUMP (UNITIZED CONTROL VALVE) (PLATE 2 OF 2)

SIMON AERIALS INC. e 0| g

PUMTE D08.13




PARTS LIST
SEE
ITEM PART NO _ |SECTION DESCRIPTION QTY.
CYLINDER ASSEMBLY, BOOM LIFT
04-035800 For Models MPH 80, MP 95, RP120 "Reach Plus"
‘(witw_tjgg‘t pads for boonlagr}g!%e sensors) 1

& 3O
modified by adding pads for boom angle sensors) 1
2 ROD, CYLINDER !
3

PISTON I .

7| SEAL KIT (notﬁfor use with water-glycol hydraulic fluid) 1
Note: Items in kit identified by asterisk (*).
8 WIPER, ROD ‘ o 1

]

12 RING, BACKUP 1
13 "O"-RING 1

14 RING, BACKUP 1
I D—— , el :

s%;%m b - BING P
18 "VALVE BLOCK :
19 IIOH_RING 2
CAP SCREW, HEX 2
B “§ :" ~3_<V. s A

22 VALVE, COUNTERBALANCE (Holding valve) 1
01-222000 10:1 (Factory set at 4900 PSI [338 Bar] [344.5 Kg/ cm?])

e Bl % 2
s %

- : OOrOXI . har 16

TITLE LIFT CYLINDER, 62.0" (1.58 M) STROKE

PLATE D09.39 |SIMON AERIALS INC.  revireso o 04-035800




Note:
85" (2.16 M) fully retracted,

147" (3.73 M) fully extended (ref.)

o | oo
1 T q

11*,12*

\
NN\ NN N T 777 AT

13*, 14*

Art # D09.39002E 5
View of Base End
TITLE LIFT CYLINDER, 62.0" (1.58 M) STROKE
PART PLATE
SIMON AERIALS INC. im0 | o 04-035800 |wo. D09.39




ITEM PART NO

PARTS LIST
SEE

SECTION DESCRIPTION

QTy.

3

4 | 04-032604
5 | 04-032602
6 | 04-032406

16
17 | 04-028202
18 | 04-028204

SnieE

i

TITL

on nameplate located on valve block.

GLAND, HEAD
NUT, LOCK
BUSHING

"O"-RING
RING, BACKUP
RING, PISTON WEAR

WASHER, BACKUP
CARTRIDGE, HOLDING VALVE
SEAL KIT, HOLDING VALVE

Cylinder can be identified by Part Number "04032600SH"

MASTER LEVEL CYLINDER, 10" (.25 M) STROKE

FLATE D10.101

SIMON AERIALS INC. oo o

FeRT 04-032600




-

———————————

=
VIV IS I A IE IS E A IA AN I IS A A

17
s
: 15,16 I ] ‘ 13,14
’ \/ 12
1) f4<3
¢ : x__?g‘)\s

TITLE MASTER LEVEL CYLINDER, 10" (.25 M) STROKE
SIMON AERIALS INC.  wveoeo. e | et 04-032600 (o'~ D10.101




PARTS LIST

SEE

ITEM| PARTNO [SECTION DESCRIPTION QTy.
01-014006 = BLOCK ASSEMBLY, FILTER 1
HOUSING, FILTER 1

3 Sy
R : .'q‘\ ~:-: .. ».\\.».\E:».a}. 25 R
ELEMENT, R (10 micron, paper)
(Standard element, supplied with filter assembly)
Note: not suitable for use with water glycolflud | 1

2 % ‘;‘éwgm-«. SR S B \3\%‘@2@;% LRl g ? i@.—m KRR
Note: suitable for use with water glycol flui 1
VALVE ASSEMBLY, NON-BYPASS 1
2 SEAL KIT, HI
»EQ:-&}\Q: '.::.1 ﬁ%;;uszﬁifmpq%%é: >

e

T

TITLE HIGH PRESSURE FILTER
o= D11.03 |SIMON AERIALS INC. o w0, 01-014000




SERENA R

5
b

Bt/ - e
e N A R S N S
2
f V.
A LA LARARARE AN

Lz Lz

[\

1 8

TITLE HIGH PRESSURE FILTER

SIMON AERIALS INC. v s | Mg

01-014000

PLATE
NO.

D11.03




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 GLASS, SIGHT 1
2 BODY, SIGHT GAUGE 1
3 BOLT, THRU ,. 2

TITLE SIGHT GAUGE, 14"
PLATE 12,05 |SIMON AERIALS INC. oo |no 10-033800




-

TITLE

SIGHT GAUGE, 14"

SIMON AERIALS INC.

REV. 05/02/91

PART
NO.

10-033800

PLATE D1 2 05




PARTS LIST
SEE

ITEM PART NO _ |SECTION DESCRIPTION QTYy.
NOTE: When ordering valve sections or components, please
specify Model, Machine Serial Number and Part Number

s:tamped on \A{may/!yepameplate.

ey

1 HOUSING, DRIVE VALVE SECTION 1
‘ S ) S AL\-4) - _—

)

7 SPRING, CENTERING T
8 RING, RETAINING 1
9

CENTERING PLUG KIT 1

1 1 ;i g . 23 3 "6“_RI(ﬁk’k’&w«wubwwwxém e e R R e R MR e 4 i 1
12 RING, RETAINING 1
13 - | | FLOWLIMITERKIT ‘

441 | ] PLUG, ADJUSTMENT | T

15 * "O"-RING 1
16 | _ RING, RTAINING o " |1

(Found on some units. Optional with Flow limiter, tem 13) | 1
01-211022 for first type valve bank assemblies (MP series only)
Call Simon | for second type MP and all RP valve bank assemblies N

TITLE DRIVE CONTROL VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2)

PLATE D13.06 |SIMON AERIALS INC.  cvconine |no.




Art # C02.37012E

|
dthrus //0% T
I / 6 I
Art # C02.37002S I 25 . 28 I
L e

TITLE DRIVE CONTROL VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2)

SIMON AERIALS INC.  ccocomiim | g PUTE D13.06




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
23 ' MANUAL OPERATOR KIT 1
01-211025 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

0

57 ADAPTER. HANDLE . I
o8 SET SCREW 1

01-211024 | fora?irst t?pe valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

38 * "O"-RING 1
39 SOLENOID KIT (12 Volt Pulsar, with Weatherpac connector) 1

4 R 'O"-RING | 1
42 - SCREEN, SOLENOID FILTER 1
43 | * | "O"-RING (special) | 2

TITLE DRIVE CONTROL VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2)
PLATE N13.06 |SIMON AERIALSINC. i |No.




Art # C02.37012E

Art #C02.37002S

TITLE DRIVE CONTROL VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2)

SIMON AERIALS INC. oo |

PLATE D13.06




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
- | TELESCOPE VALVE SECTION 1
01-231204 for Model RP 66
Call Simon | _for all other models, please specify Model, Machine Serial

® ' .

2 ] SEAL KIT, WORK SEGMENT 1
01-211004 for first type valve bank assemblies (MP series only)

Call Simon for second type MP and all RP valve bank assemblies

Bliuis Enating

"O"-RING (for housing cross pdrt)
"O"-RING (for housing cross port)
plus all items below marked with an asterisk (*)

SPOOL
RING, RETAINING
GUIDE, SPRING

HOOK, OVERRIDE

PLUG, HEX
for first type valve bank assemblies (M

PLUG, SOCKET
01-211009 for first type valve bank assemblies (MP series only)

‘Call Simon for second type MP and all RP valve bank assemblies

S

TITLE TELESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)
PART

:IE)ATE D1307 SIMON AERIALS INC, REV. 26 JUL., 1994 NO.




a4+ / IP |
5\ 48

I
I
: 3 i
| 35, /____ ——42
| 36, 27; | Art# C02.370075
| 37+ 28%, |
I 29, |
| 30* |
L_____7_____J
26

TITLE TE| ESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)

SIMON AERIALS INC.  ccconirm | g T e D13.07




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTYy.
21 SPOOL KIT, COMPENSATOR 1
Call Simon for first type valve bank assemblies (MP series only)
Call Simon | _for second type MP and all RP valve bank assemblies

@% g & v
SHIM (.003" [.076 mm]) 3
24 SPRING, COMPENSATOR (outer) 1
25 SPRING, COMPENSATOR (inner, |

o Call Simon | for secondmtype%ME and all RP valve bank assemblies
27 PLUG, RELIEF 1
28 * “O"-RIN(,; 1

32 POPPET, RELIEF 1
33 SPRING, RELIEF 1
34 SCREW, ADJUSTMENT 1

38 | | | SETSCREW 2
01-211010 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

40 | HANDLE SHAFTKIT | | - 1
01-211008 for first type valve bank assemblies (MP series only)
Call Simon_ for second type MP and all RP valve bank assemblies |

44 | 1+ | "O-RING 1
45 PLUG, OVERRIDE | 1
46 . "O"-RING 1

TITLE TELESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)

P "= D13.07 | SIMON AERIALS INC.  ourm |




37* 28*%, |

29, |

30* |

L_____7_____|
26

Art # C02.37007¢

TITLE TE| ESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)

SIMON AERIALS INC.

REV. 26 JUL., 1994

PART
NO.

PLATE D1 3 07




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
47 OPERATOR LINKAGE KIT (fixed) 1
01-211014 for first type valve bank assemblies (MP series only)
Call Simon | for second type MP and all RP valve bank assemblies

T~

01-211003 | for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies
ROD, HANDLE

ey oot

01-211001 ) for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies
55 . ~SOLENOID, PULSAR (12 Volt _ 1

59 * O"-RING ' ‘ ' 2
60 PLATE, ORIFICE

—

i = .
- o . - : o

5

TITLE TELESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)
PLATE 13,07 [ SIMON AERIALS INC.  amm |ror




I

I

I

I

| 35,

| 36, 27, |

I 37* 28%, |

| 29, :

| *

L___7__3I_)__I
26

49 _|

S | . .-
/ Art #C02.37007¢

TITLE TE ESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)

SIMON AERIALS INC.  ccocuim | g

"o TE D13.07




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QTY.
: NOTE: When ordering valve sections or components, please
specify Model, Machine Serial Number and Part Number

stamped on :ﬁ\/alve#__sr_]ameplate.

Call Simon for second type MP and all RP valve<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>